2680

(Electric)
Walk-Behind Scrubber

Parts Manual

(S/N 10000000- )

TN
®
[2E2 M (e HoO
Foam Scrubbing Technology /
The Safe Scrubbing Alternative® — / NanoClean

TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
IRIS® a Tennant Technology

North America / International
331178

[m]&A[m] For the latest Parts manuals and other Rev. 15 (12-2018)
language Operator manuals, visit:
%% O 0

WWW.tennantic gmiies

= B S




Ref

Part No. Serial Number Description Qty.
82681 (10000000— )  Bracket Widt, Lpg Mount 1
63810 (10000000— ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (10000000~ ) Nut Adjustable, Lpg Tank Mtg 2
49263 (10000000 Tie, Cable 3
82556 (10000000% 10001039 Bracket, Vaporizer 1
54930 ( 1

10000000 C ) Vaporizer, LPG

1.
2.
3.

EN| 4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.
(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

FaST-PAK is a US registered and unregistered trademark of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2006-2018 TENNA|

Tennant Company Japan

9F Industry & Trade Center

2 Yamashita—-cho, Naka-ku
Yokohama, Kanagawa 231-0023
Japan

Telephone: 81-45-640-5630
www.tennant.co.jp




GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
222381
222382
222422
222385
222387
222428
222391
222389
222241
222242
222423
222384
222386
222429
222392
222388
222413
222415
222424
222414
222416
222433
222434
222435
222066
82138
222178
222403
1021919
1022013
1022042
1017015
1017022
9002021

v 9008870

AV 9008750

A 9008848

9003009
9004079
9004084
9003008
9003009

| i RIS RN | i SERNEN S RN

| i RIS RN

>

> > <>

General Recommended Maintenance ltems

Serial Number
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10536782-
(10536782-
(10536782~
(10536782~
(10346875-10536781
(10346875-10536781
(10346875-10536781
(10346875-10536781

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (08-2012)

— e e N e e e e N e n e e N e N e n S e N e N e n e e N e N e N S e S S N S S S

Description

Blade, Sqge, Front, 38.971 Rbr [700mm]
Blade, Sqge, Rear, 40.93I Linatex[700mm]
Blade Kit, Sqge, Rbr [700]

Blade, Sqge, Tile, 38.97I [Linard, 28]
Blade, Sqge, Rear, 40.931 Gum [28”]
Sqge Kit, Oil Res Ure [700]

Blade, Sqge, Front, 38.971 [700mm]
Blade, Sqge, Rear, 40.93I Pyu [28]
Blade, Sqge, Front, 43.661 Rbr [800mm]
Blade, Sqge, Rear, 45.65I Linatex [327]
Blade Kit, Sqge, Rbr [800]

Blade, Sqge, Tile, 43.66I [Linard, 327]
Blade, Sqge, Rear, 45.65] Gum [327]
Blade Kit, Sqge, Pyu [800]

Blade, Sqge, Front, 43.661 Pyu [327]
Blade, Sqge, Rear, 45.65] Pyu [327]
Blade, Sqge, Front, 47.411 Rbr [900mm]
Blade, Sqge, Rear, 49.37I Linatex[900mm]
Blade Kit, Sqge, Rbr [900]

Blade, Sqge, Tile, 47.41l [Linard, 36"]
Blade, Sqge, Rear, 49.371 Gum [36”]
Sqge Kit, Ure [900mm]

Blade, Sqge, Front, 47.411 Ure, 5sl[367]
Blade, Sqge, Rear, 49.37I Ure [367]
Wheel, 3.0 Dia

Nut Speed,Retainer, .25-20 Thd

Roller, Bumper

Wheel, 2.0 Dia

Skirt, Head, Disk, 28.0/700mm

Skirt, Head, Disk, 32.0/800mm

Skirt, Head, Disk, 36.0/900mm
Detergent Pkg, 2 Liter, Sgl, 365
Detergent Pkg, 2 Liter, Sgl, 665
Detergent, 2 Liter [Fast 965]

Fast Kit, Injector [5680/5700, Fast lii]
Fast Kit, Ci [Inj Rebld, 5680/5700]

Fast Kit, Seal, Injector, Ci [Fast lii]

Fast Kit, Ci, Injector Filters[Fast li+]
Fast Kit, Injector [5680/5700, FaST II+]
FaST Kit, Ci, [Inj Rebld, 5680/5700]
FaST Kit, Ci, Injector Seals [FaST Il+]
FaST Kit, Ci, Injector Filters [FaST Il+]

_L_L_L_L_L_L_L_L|||_L_L_L[\)[\)l\)_l;_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L'Eh

11




GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems

Part No. Serial Number Description Qty.
v 9007970 (10436743-10740686 ) Module Kit, Replmt [Ec-H20] 1
AV 9006324 (10436743-10740686 ) Ec-H2o Kit, Module B, Plumbing 1
AA 1057637 (10436743-10740686 ) Electrode, 5 Plate, High Flow 1
AA 1013236 (10403557-10740686 ) Valve, Shutoff, Ele, 24vdc 1
AA 1062006 (10403557-10740686 ) Electrode, Cylindrical 1
AA 1044393 (10403557-10740686 ) Switch, Rocker, Spst, Mom, 1
AA 1049489 (10436743-10740686 ) Harness, Main,Controlboard[Ec-H20 5cell] 1
A 1054776 (10403557-10740686 ) Grommet, Blind 1
A 9007969 (10403557-10740686 ) Controller Kit, Repimt [Ec-H20] 1
v 9011810 (10740687- ) Module Kit, Replmt [Ec-H20, B 02] 1
AV 9014126 (10740687- ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1044393 (10740687- ) Switch, Rocker, Spst, Mom 1
AA 1208164 (10740687- ) Electrode, 5 Plate, High Flow 1
AA 1073286 (10740687- ) Harness, Ele, Module B2 [Ec-H20] 1
A 9014127 (10740687- ) Controller Kit, Replmt [Ec-H20 Nc] 1
9013646 (10740687- ) Cartridge, Ec-H20 Nanoclean Wcm, 270ml 1
9010085 (10740687- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
9010086 (10740687- ) Control Box Assy Kit, Replmt, Telem[Intl] 1
315724 (10740687- ) Cs, Antenna, Telem, 18.0 In [Gprs] 1

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (06-2015)




STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Cylindrical ..... 2-2 Fig. 21 - Electrical Panel Group .............. 2-42
Fig. 2 - Brushes And Pad Drivers, Replacement, Fig. 22 - Squeegee Lift Group ............... 2-44
Model 700, 700 mm (28 in) .......... 2-4 Fig. 23 - Squeegee Linkage Group ........... 2-46
Fig. 3 - Brushes And Pad Drivers, Replacement, Fig. 24 — Squeegee Group, Model 700,
Model 800, 800 mm (321in) .......... 2-6 700mm (281in) ... 2-48
Fig. 4 - Brushes And Pad Drivers, Replacement, Fig. 25 — Squeegee Group, Model 800,
Model 900, 900 mm (36in) .......... 2-8 800 mm (32in) ...t 2-50
Fig. 5 - Main Frame and Drive Group Fig. 26 — Squeegee Group, Model 900,
(S/N 10000000-10705714) ......... 2-10 900 mm (361iN) ... 2-52
Fig. 6 — Main Frame and Drive Group Fig. 27 - Electrical Schematic, Standard & Fast Model
(S/N 10705715~ ) 2-12 (S/N 10000000-10361689) ......... 2-54
Fig. 7 — Scrub Head Lift Group ............... 2-14 Fig. 28 - Electrical Schematic, Standard & Fast Model
Fig. 8 — Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10361690-10551745) ......... 2-56
(S/N 10000000-10548157) ......... 2-16 Fig. 29 - Electrical Schematic, Standard & Fast Model
Fig. 9 — Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10551746-10705714) ......... 2-58
(S/N 10548158- ) 2-18 Fig. 30 - Electrical Schematic, ec-H20 Model
Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000-10551745) ......... 2-60
(S/N 10000000-10548157) ......... 2-20 Fig. 31 - Electrical Schematic, ec-H20 Model
Fig. 11 — Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10551746-10705714) ......... 2-62
(S/N 10548158- ) e 2-22 Fig. 32 - Electrical Schematic, Standard, Fast, &
Fig. 12 — Scrub Head Kit, Model 900D, 900 mm (36 in) ec-H20 Models
(S/N 10000000-10548157) ......... 2-24 (S/N 10714325-10740686) ......... 2-64
Fig. 13 — Scrub Head Kit, Model 900D, 900 mm (36 in)  Fig. 33 - Electrical Schematic, Standard, Fast, &
(S/N 10548158- ) 2-26 ec-H20 Models
Fig. 14 - Recovery Tank Group .............. 2-28 (S/N 10740687- ) B 2-66
Fig. 15 — Solution Tank Group .. .............. 2-30 Fig. 34 — Main Wire Harness Group
Fig. 16 - Vacuum Fan Group ................ 2-32 (S/N 10000000-10551745) ......... 2-70
Fig. 17 — Solution Control Group ............. 2-34 Fig. 35 — Main Wire Harness Group
Fig. 18 - Battery Group . .................... 2-36 (S/N 10551746- ) B 2-73
Fig. 19 - Steering Control Group ............. 2-38 Fig. 37 —LabelGroup ...............ooooitt. 2-77
Fig. 20 — Operator Console Group ............ 2-40
5680 331178 (07-2017) 2-1




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

2-2

nn

5680331178 (10-2015)



STANDARD PARTS

Fig. 1 — Brushes, Replacement, Cylindrical

Ref. Part No. Serial Number Description Qty.
1 222304 (10000000- ) Brush, Scb, 28I, 18sr, Pyp, Spl 2
1 374041 (10000000- ) Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
1 222305 (10000000- ) Brush, Scb, 28I, 18sr, Nyl, Spl 2
1 222306 (10000000- ) Brush, Scb, 28I, 18sr, Abr, Spl 2
1 222307 (10000000- ) Brush, Scb, 32I, 18sr, Pyp, Spl [Grout] 2
1 374042 (10000000- ) Brush, Scb, 321, 18sr, Hd Pyp, Spl 2
1 222308 (10000000- ) Brush, Scb, 321, 18sr, Nyl, Spl 2
1 222309 (10000000- ) Brush, Scb, 321, 18sr, Abr, Spl 2
1 222310 (10000000- ) Brush, Scb, 361, 18sr, Pyp, Spl 2
1 374043 (10000000- ) Brush, Scb, 361, 18sr, Hd Pyp, Spl 2
1 222311 (10000000- ) Brush, Scb, 361, 18sr, Nyl, Spl 2
1 222312 (10000000- ) Brush, Scb, 361, 18sr, Abr, Spl 2
5680 331178 (10-2015) 2-3




STANDARD PARTS

Fig. 2 - Brushes And Pad Drivers, Replacement, Model 700, 700 mm (28 in)

2-4 5680331178 (10-2015)
Home f| Find... §Go To.. n n




STANDARD PARTS
Fig. 2 - Brushes And Pad Drivers, Replacement, Model 700, 700 mm (28 in)

Ref. Part No. Serial Number Description Qty.
v 1 1220238 (10000000- ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220237 (10000000~ ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220239 (10000000- ) Brush Assy, Disk, Scb, 14.0d, Sab 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220198 (10000000- ) Driver Assy, Pad, 14.0d 2
A 4 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
A 5 397974 (10000000- ) Disk, Driver, Pad, W/ Face, 14.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 222324 (10000000~ ) Pad, Polish, 14.0d, White [1pick=1pad] 2
9 222325 (10000000- ) Pad, Buff, 14.0d, Red 2
9 222326 (10000000- ) Pad, Scb, 14.0d, Blu [1pick=1pad] 2
9 222327 (10000000~ ) Pad, Stripping, 14.0d, Brown[1pick=1pad] 2
9 370091 (10000000- ) Pad, Stripping, 14.0d, Blk [Hi Prod] 2
9 1051026 (10000000- ) Pad, Surf Prep, 14.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000~ ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
222321 (10000000- ) Brush-Disk Scr 14 D Assy-Nylon 2
(Replaced By 1220238)
222320 (10000000- ) Brush-Disk Scr 14 D Assy-Poly 2
(Replaced By 1220237)
222322 (10000000- ) Brush-Disk Scr 14 D-Assy-Ab 2
(Replaced By 1220239)
397914 (10000000- ) Driver Assy, Pad, 14d (Replaced By 1220198) 2
v — Identifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 25




STANDARD PARTS

Fig. 3 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

2-6 5680331178 (10-2015)
Home f| Find... §Go To.. n n




STANDARD PARTS

Fig. 3 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

— N N N N N N e N S N N N N S S N

Description

Brush Assy, Disk, Scb, 16.0d, Nyl
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
Brush Assy, Disk, Scb, 16.0d, Pyp
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
Brush Assy, Disk, Scb, 16.0d, Sab
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
Driver Assy, Pad, 16.0d

Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
Disk, Driver, Pad, W/ Face, 16.0d
Device, Centering, Clip On, Tl [Gf Pp]
Screw, Pan, Phl, M4 X 0.70 X 35, Ss
Washer, Flat, 08, Ss

Pad, Strip 16D Brown

Pad, Scrub 16D Blue

Pad, Buff 16D Red

Pad, Polish 16D White

Pad, Strip—Hd 16D Black

Pad, Surf Prep, 16.0d [Mar, 1pick=1pad]

Previous Brush And Pad Driver Parts

Ref. Part No. Serial Number
\ 1 1220235 (10000000-
A 2 9014662 (10000000-
\ 1 1220241 (10000000-
A 2 9014662 (10000000-
\ 1 1221543 (10000000-
A 2 9014662 (10000000-
v 3 1220199 (10000000-
A 4 9014662 (10000000-
A 5 397976 (10000000-
A 6 370095 (10000000-
A 7 09198 (10000000-
A 8 41579 (10000000-
9 63248-1 (10000000-
9 63248-2 (10000000-
9 63248-3 (10000000-
9 63248-4 (10000000-
9 370092 (10000000-
9 1051027 (10000000-
10 14838 (10000000-
11 24299 (10000000-
12 01684 (10000000-
13 32746 (10000000-
14 15539 (10000000-
1042499 (10000000-
30241 (10000000-

1042504 (10000000~

397916 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (10-2015)

~— N ~— ~—

Spring, Brush Retaining

Bracket, Spring Retainer
Washer, Flat, 0.25 Ss

Screw, Pan, M6 X 1.0 X 35, Ss
Adaptor, Brush

Brush Assy, Disk, Scb, 16.0d, Nyl
(Replaced By 1220235)
Brush-Disk Scr 16 D Assy Poly
(Replaced By 1220241)

Brush Assy, Disk, Scb, 16.0d, Sab
(Replaced By 1221543)

Driver Assy, Pad, 16d (Replaced By 1220199)

Q
PMOPOONWW—= === NF

N =W = =

2-7




STANDARD PARTS

Fig. 4 - Brushes And Pad Drivers, Replacement, Model 900, 900 mm (36 in)

2-8 5680331178 (10-2015)
Home f| Find... §Go To.. n n




STANDARD PARTS
Fig. 4 - Brushes And Pad Drivers, Replacement, Model 900, 900 mm (36 in)

Ref. Part No. Serial Number Description Qty.
v 1 1220191 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Nyl 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 1 1220188 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Pyp 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 1 1220190 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Sab 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 3 1220200 (10000000- ) Driver Assy, Pad, 18.0d 2
A 4 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 5 397978 (10000000- ) Disk, Driver, Pad, W/ Face, 18.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 1777 (10000000- ) Pad, Stripping, 18.0d, Brown[1pick=1pad] 2
9 370093 (10000000- ) Pad, Stripping, 18.0d, Blk [1pick=1pad] 2
9 11778 (10000000- ) Pad, Scb, 18.0d, Blu [1pick=1pad] 2
9 11780 (10000000- ) Pad, Buff, 18.0d, Red [1pick=1pad] 2
9 11781 (10000000- ) Pad, Polish, 18.0d, White [1pick=1pad] 2
9 1051029 (10000000- ) Pad, Surf Prep, 18.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000- ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
11773 (10000000- ) Brush-Disk Scr 18 D Assy Nylon 2
(Replaced By 1220191)
11771 (10000000- ) Brush-Disk Scr-18 D-Assy-Poly 2
(Replaced By 1220188)
11772 (10000000- ) Brush-Disk Scr-18 D Assy Ab 2
(Replaced By 1220190)
397918 (10000000- ) Driver Assy, Pad, 18d (Replaced By 1220200) 2
v — Identifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 2-9




STANDARD PARTS

-10705714)

Main Frame and Drive Group (S/N 10000000

Fig. 5 -

(S/N 10000000-10364537)

Replaced by 1038593

5680331178 (11-2014)
Home f| Find... §Go To.. n n

2-10



STANDARD PARTS

[¢)]

AV

AA

© 0o~NO O,

10
11
12
13
14
14
15
16
17

17
18
19
20
21
22
23
24
25
26

AN —ng;

Part No.
398311
12273
01685
1038593

1040886

1040891
1031761
222035
222036
09011
08713
222039
43500
30406
09010
09026
09011
32662
222469
1052672

1073298
11109
397805
04843
1049046
12333
41186
51787
1017218
1014563

Serial Number
(10000000~
(10000000-10705714
(10000000~
(10000000-10705714

(10364538-10705714

(10364538-10705714
(10000000-10364537
(10000000
(10000000
(10000000
(10000000
(10000000-10705714
(10000000
(10000000
(10000000
(10000000-10364537
(10364538
(10000000-10705714
(10000000
(10000000-10668617

(10668618-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-

v — Identifies an assembly

A - ldentifies parts included in assembly

5680331178 (12-2018)

~— O N N N N e N S N N N N S ~— — — ~—

P e

Fig. 5 - Main Frame and Drive Group (S/N 10000000-10705714)

Description

Frame, Main [5700]

Screw, Hex, M08 X 1.25 X 20, Ss, NI
Washer, Flt, .31 Ss

Transaxle, Assy, w/Motor [W/O Park Lock] (Replaced
by 9011941 — Breakdown Parts Not Available)

Motor, Ele, 36Vdc 2000Rpm 0.50Hp

(Replaced by Motor 1242607 & Carbon Brush

1242618 - Breakdown Parts Not Available)

Brush, Motor, Transaxle [Pk of 4] (For Motor 1040886)
Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdowns)

Isolator, Vib, Transaxle

Bracket, Mtg, Isolator

Screw, Hex, M08 X 1.25 X 30, Ss

Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Bracket, Mtg, Transaxle

Chain, Coil, Str, #210, 09.0l 07 Link
Clip, Keeper

Screw, Hex, M08 X 1.25 X 25, Ss
Screw, Hex, M08 X 1.25 X 40, Ss
Screw, Hex, M08 X 1.25 X 30, Ss
Washer, 0.38b 1.22d .06, Ss

Spring, Flat, Centering

Tire Assy, Foam, 4.10/3.5-06 3bolt Grey
(Replaced by 1073298 - Order Qty 2)
Tire Assy, Foam, 4.10/3.5-06 3.5bc/3bolt
Nut, Wheel, .44-20 X 60 Angle

Plate, Caster

Bushing, FIng, 0.63b 0.72d 0.25I

Caster, Swivel, 5.0D 2.0W, 4 Hole, Gray
Screw, Hex, M08 X 1.25 X 25, Ss, NI
Washer, Belleville, .31

Bumper, Rbr

Washer, Flt, 0.321b 1.00d .12, Ss
Washer, Flt, 0.40b 1.12d .12, Ss

Qty.

1
5

16
1

N=NODNDNN=L 222 O0OO0ONDN= =

AR 200MNMDN=OON

2-11




STANDARD PARTS

Fig. 6 - Main Frame and Drive Group (S/N 10705715- )

2-12 5680331178 (10-2015)
Home f| Find... §Go To.. n n



STANDARD PARTS

AV

AA

© 00 ~NO®

10
11
12
13
14
15
16
17
17

18
19
20
21
22
23
24
25

abhON —ng

Part No.
398311
59658
01685
1072422
1072554

1072555
612874
222035
222036
1072628
08713
1072660
43500
30406
1072816
1014563
1014563
222469
1073298
1059450

11109
397805
04843
1049046
1020341
39350
51787
54274

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (07-2017)

Fig. 6 - Main Frame and Drive Group (S/N 10705715- )
Serial Number Description Qty.
(10000000~ ) Frame, Main [5700] 1
(10000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
(10000000~ ) Washer, Flt, .31 Ss 6
(10705715- ) Transaxle Assy, W/ Motor [W/O Park Lock] 1
(10705715~ ) Vr, Motor Kit, Transaxle [5680/5700] 1
(Breakdown Parts Not Available)
(10705715- ) Vr, Brush Kit, Motor 1072554 1
(10705715- ) Coupling, Transaxle, Replmt 1
(10000000- ) Isolator, Vib, Transaxle 2
(10000000- ) Bracket, Mtg, Isolator 2
(10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 9
(10000000~ ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 9
(10705715- ) Bracket, Mtg, Transaxle 1
(10000000~ ) Chain, Coil, Str, #210, 09.0l 07 Link 1
(10000000~ ) Clip, Keeper 1
(10000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 8
(10000000~ ) Washer, Flt, 0.40b 1.12d .12, Ss 4
(10705715- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
(10000000~ ) Spring, Flat, Centering 1
(10668618- ) Tire Assy, Foam, 4.10/3.5-06 3.5bc/3bolt 2
(10000000~ ) Tire Assy, Pneu, Blk, 4.10/3.5-06 3.5bc 2
(Not For Use With Cylindrical Head Models)
(10000000~ ) Nut, Wheel, .44-20 X 60 Angle 6
(10000000- ) Plate, Caster 1
(10000000~ ) Bushing, Fing, 0.63b 0.72d 0.25I 2
(10000000- ) Caster, Swivel, 5.0D 2.0W, 4 Hole, Gray 2
(10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
(10705715- ) Washer, Flat, 0.75, Sae 1
(10000000- ) Bumper, Rbr 1
(10705715- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 1
2-13




STANDARD PARTS

5680331178 (11-2014)
Home f| Find... §Go To.. n

Fig. 7 — Scrub Head Lift Group




STANDARD PARTS

Part No.
222027
222099
222028
222504
01685
08713
222210
02942
222034
09023
30407
1072628
1020341
397765
07786
9005784
29558
397768
86866
44906
397818
222054
397766
222196

©CoNoOOaM®WND =B

[ T ) T 1 T 1 T 1 N S e e S e T G Y
APWON—_LOOOONOOOPDON—-O

5680331178 (11-2014)

Serial Number

(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-

Fig. 7 — Scrub Head Lift Group

— N N e N e N e N e N S e N e N S N S S N S

Description

Arm, Lift, Head

Spacer, Lift Arm

Sleeve, .344B .62D1.3 Bronze

Screw, Hex, M08 X 1.25 X 55, Ss
Washer, Flt, .31 Ss

Nut, Hex, Lock, M08 X 1.25,Nl, Ss

Pin, Clevis, 0.62 D X 2.12|

Pin, Hair Cotter, 0.62 D .120 Wir
Bracket, Guide, Roller

Screw, Hex, M08 X 1.25 X 35, Ss

Clip, Keeper, Open

Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bracket, Mtg, Actuator

Nut, Hex, Std, M08 X 1.25, Ss
Actuator Kit, F/1050461, Replmt [5680]
Pin, Clevis, 0.37 D X 1.50I

Spacer, .532Id X .750d X 1.00L

Pin, Hair Cotter, 0.38 D .072 Wir

Pin, Hair Cotter, 0.69 D .092 Wir
Spring, Extn, 0.25 Od .02 Wire 8.0 L
Bracket, Roller Guide

Channel, Mtg, Actuator

Pin, Clevis, 0.50 D X 4.00I

Q
—*—*l\)—*—*—*l\)—*—*l\)—*(ﬂI\J(DI\)—*I\JI\JI\)U‘II\JI\JI\JI\),E"

2-15




STANDARD PARTS

it !
2-16 5680331178 (6-07)
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 8 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10000000-10548157)

Ref. Part No. Serial Number
v 397745 (10000000-
A 1 1030877 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
A 5 397815 (10000000-10548157
A 6 12317 (10000000-10548157
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 01686 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 09011 (10000000-
A 27 00926 (10000000-10548157
AV 397828 (10000000-
AA 28 1021919 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 41186 (10000000-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 32490 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
A 43 57048 (10000000-
A 44 397816 (10000000-
A 45 23996 (10000000-
A 46 397817 (10000000-
A 47 02942 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (08-2012)

Description
Kit, Ci, Head, Scrbr, [5680] [700d]

Cover, Head, Scb, Disc, Mach [28] [28.0/700mm]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc .75hp Gear (See Breakdowns)

(Replaced By 1066328)

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss
Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M08 X 1.25 X 30, Ss
Key, Sq, 0.25 X 0.25, 00.75I

Kit, Ci, Skirt, 700 mm, [5680]

Skirt, Head, Disk, 28.0/700mm
Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Washer, Belleville, .31

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flat, 0.25, Std

Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.53b 2.13d .11, Stl, PI
Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88lI

Pin, Hair Cotter, 0.62 D .120 Wir

N[\)_L[\)_L_LQ
<

= =2 2 2 NDPEPNONN=L=2DPODPONPNODNONNNNOONN=L=2DNODNONONNE 22 a2 a0 =2 =DM N= P~

2-17




STANDARD PARTS

Fig. 9 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10548158 )

2P A 25
e ’}\i&’zs ) « \ 34
N , 48 33
////0/]\ s > @a— N -
i - - - - S
] M Ay \\\/ b T 26 )
gy P mo T
I |\ <=
M . S~—
VNS )
NS il
[ - _ il
My = =~ —— = = \\\\\\\\\\\\\\
”//////’,’,’,’,’/’HH|||||HH|\\\\‘\‘\\\\\\\\\‘
I

2-18
GO TO..

n 5680331178 (07-2017)



STANDARD PARTS

Fig. 9 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10548158-

Ref. Part No. Serial Number
v 397745 (10000000-
A 1 1030877 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
AV 5 1063103 (10548158~
AA 1066573 (10548158~
A 6 09291 (10548158~
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 1017218 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 1072628 (10000000-
A 27 00928 (10548158-
AV 397828 (10000000-
AA 28 1021919 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 1066734 (10548158-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 140027 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
A 43 57048 (10000000-
A 44 397816 (10000000-
A 45 23996 (10000000-
A 46 397817 (10000000-
A 47 02942 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (07-2017)

N o N N e e N e N e e e e N e e e e S e N e ne S n S e e e N S e S e n e N S e N e N S N S N S S

Description
Kit, Ci, Head, Scrbr, [5680] [700d]

Cover, Head, Scb, Disc, Mach [28] [28.0/700mm]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc 200rpm .75hp Gear
Vr, Brush Kit, Motor

Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss

Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Key, Sq, 0.25 X 0.25, 1.00I

Kit, Ci, Skirt, 700 mm, [5680]

Skirt, Head, Disk, 28.0/700mm

Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Harness, Adapter, Motor

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flat, 0.35b 0.75d .04, Ss
Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.53b 2.13d .11, Stl, PI
Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88l

Pin, Hair Cotter, 0.62 D .120 Wir

)

Q
—*—*—*—*I\)-bl\)l\)—*—*l\)l\)l\)l\)l\)l\)l\)\l\l—*—*I\)I\)I\JI\)—*—*—*—*—*—*(D—*—*I\)I\JI\)I\)I\)—*#COG)I\)I\)I\)—*I\)—*—*,E"

2-19




STANDARD PARTS

Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000-10548157)

it !
2-20 5680331178 (08-2012)
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000-10548157)

Ref. Part No. Serial Number
v 397740 (10000000-
A 1 1030875 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
A 5 397815 (10000000-10548157
A 6 12317 (10000000-10548157
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 01686 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 09011 (10000000-
A 27 00926 (10000000-10548157
AV 397832 (10000000-
AA 28 1022013 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 41186 (10000000-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 32490 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
43 57048 (10000000-
44 397816 (10000000-
45 23996 (10000000-
46 397817 (10000000-
47 02942 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (08-2012)

Description
Kit, Ci, Head, Scrbr, [5680] [800d]

Cover, Head, Scb, Disc, Mach [32] [32.0/800mm]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc .75hp Gear (See Breakdowns)

(Replaced By 1066328)

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss
Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M08 X 1.25 X 30, Ss
Key, Sq, 0.25 X 0.25, 00.75I

Kit, Ci, Skirt, 800 mm, [5680]

Skirt, Head, Disk, 32.0/800mm
Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Washer, Belleville, .31

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flat, 0.25, Std

Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.53b 2.13d .11, Stl, PI
Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88lI

Pin, Hair Cotter, 0.62 D .120 Wir

N[\)_L[\)_L_LQ
<

= =2 2 2 NDPEPNONN=L=2DPODPONOPNODNONNNOONN=L=2DNODNONONN a2 a0 =2 =DM N= P~

2-21




STANDARD PARTS

Fig. 11 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10548158 )

ﬁ 2 7 25 R 25~
& 9‘\~25 34
N - . 43 33
T~ s > ot N -
| S T e
Y ///III, T A \\\\\ <& 26
T T >
|
M \ ~= Q&
VNS W
U ! M~ //\\\X \
M= ~ = —— - - i
il - ~ i
BT o
!

2-22
GO TO..

n 5680331178 (07-2017)



STANDARD PARTS

Fig. 11 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10548158-

Ref. Part No. Serial Number
v 397740 (10000000-
A 1 1030875 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
AV 5 1063103 (10548158~
AA 1066573 (10548158~
A 6 09291 (10548158~
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 1017218 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 1072628 (10000000-
A 27 00928 (10548158-
AV 397832 (10000000-
AA 28 1022013 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 1066734 (10548158-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 140027 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
A 43 41186 (10000000-
44 397816 (10000000-
45 23996 (10000000-
46 397817 (10000000-
47 02942 (10000000-
48 57048 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (07-2017)

N e e e N e e N e N e e e e N e N e ne e e N e e e n e e S e N e N S n S e e S N S e S e N S N S N S N

Description
Kit, Ci, Head, Scrbr, [5680] [800d]

Cover, Head, Scb, Disc, Mach [32] [32.0/800mm]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc 200rpm .75hp Gear
Vr, Brush Kit, Motor

Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss

Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Key, Sq, 0.25 X 0.25, 1.00I

Kit, Ci, Skirt, 800 mm, [5680]

Skirt, Head, Disk, 32.0/800mm

Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Harness, Adapter, Motor

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flat, 0.35b 0.75d .04, Ss
Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, Belleville, .31

Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88l

Pin, Hair Cotter, 0.62 D .120 Wir
Washer, Flat, 0.53b 2.13d .11, Stl, PI

)

Q
I\J—‘-—‘-—‘-—‘-I\)-bI\)I\)—*—*I\)I\)I\)I\)I\)I\)I\)\l\l—‘-—‘-I\)I\)I\)I\)—‘-—‘-—*—*—*—*(D—*—*I\)I\)I\)I\)I\)—*-bmml\)l\)l\)—*l\)—*—*z

2-23




STANDARD PARTS

Fig. 12 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10000000-10548157)

i Hin
2-24 5680331178 (08-2012)
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 12 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10000000-10548157)

Ref. Part No. Serial Number
v 397744 (10000000-
A 1 222223 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
A 5 397815 (10000000-10548157
A 6 12317 (10000000-10548157
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 01686 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 09011 (10000000-
A 27 00926 (10000000-10548157
AV 397836 (10000000-
AA 28 1022042 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 41186 (10000000-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 32490 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
43 57048 (10000000-
44 397816 (10000000-
45 23996 (10000000-
46 397817 (10000000-
47 02942 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (08-2012)

Description

Kit, Ci, Head, Scrbr, [5680] [900d]
Cover, Head, Scrbr, Disc [36]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc .75hp Gear (See Breakdowns)

(Replaced By 1066328)

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss
Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M08 X 1.25 X 30, Ss
Key, Sq, 0.25 X 0.25, 00.75I

Kit, Ci, Skirt, 900 mm, [5680]

Skirt, Head, Disk, 36.0/900mm
Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Washer, Belleville, .31

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flt, .25 Std

Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.53b 2.13d .11, Stl, PI
Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88lI

Pin, Hair Cotter, 0.62 D .120 Wir

N[\)_L[\)_L_LQ
<

= =2 2 2 NDPEPNONN=L=2DPODPODNOPNODNODNNNOONN=L=2DNODNONONNE a2 a0 =2 =DM N= P~

2-25




STANDARD PARTS

Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10548158 )

2-26 5680331178 (07-2017)
Home f| Find... §Go To.. n



STANDARD PARTS

Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10548158

Ref. Part No. Serial Number
\ 397744 (10000000-
A 1 222223 (10000000-
A 2 222535 (10000000-
A 3 222536 (10000000-
A 4 30406 (10000000-
AV 5 1063103 (10548158~
AA 1066573 (10548158~
A 6 09291 (10548158~
A 7 41187 (10000000-
A 8 44961 (10000000-
A 9 397813 (10000000-
A 10 45261 (10000000-
A 11 35709 (10000000-
A 12 32662 (10000000-
A 13 1017218 (10000000-
A 14 59156 (10000000-
A 15 222838 (10000000-
A 16 222207 (10000000-
A 17 01685 (10000000-
A 18 08346 (10000000-
A 19 05720 (10000000-
A 20 39312 (10000000-
A 21 222055 (10000000-
A 22 222197 (10000000-
A 23 02942 (10000000-
A 24 222363 (10000000-
A 25 1042966 (10000000-
A 26 1072628 (10000000-
A 27 00928 (10548158-
AV 397836 (10000000-
AA 28 1022042 (10000000-
AA 29 397780 (10000000-
AA 30 397779 (10000000-
A 31 1066734 (10548158-
A 32 32713 (10000000-
A 33 222403 (10000000-
A 34 222496 (10000000-
A 35 33943 (10000000-
A 36 08713 (10000000-
A 37 140027 (10000000-
A 38 222404 (10000000-
A 39 222405 (10000000-
A 40 59849 (10000000-
A 41 1029425 (10000000-
A 42 01685 (10000000-
A 43 41186 (10000000-
44 397816 (10000000-
45 23996 (10000000-
46 397817 (10000000-
47 02942 (10000000-
48 57048 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (07-2017)

N e e e N e e N e N e e e e N e N e ne e e N e e e n e e S e N e N S n S e e S N S e S e N S N S N S N

Description

Kit, Ci, Head, Scrbr, [5680] [900d]
Cover, Head, Scrbr, Disc [36]

Hose, Pvc, Clr, 0.38id 0.560d 08.00I
Fitting, Plstc, Tee, Bm06/Bm06/Bm08
Clip, Keeper

Motor, Ele, 36vdc 200rpm .75hp Gear
Vr, Brush Kit, Motor

Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Belleville, .38

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Bracket, Head, Actuator

Spring, Cmpr, 0.970d .11wir 2.5I
Screw, Hex, .38-16 X 3.50, G5
Washer, 0.38b 1.22d .06, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, .38-16, NI, Ss
Bracket, Pivot

Pin, Clevis, 0.31 D X 4.74l

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .125 X 0.75

Screw, Hex, M10-1.5 X 40, Ss

Nut, Hex, Std, M10 X 1.5

Roller, Linkage, Head

Pin, Clevis, 0.50 D X 4.75I

Pin, Hair Cotter, 0.62 D .120 Wir
Spring, Extn, 1.230d X 0.15wir, 6.5l
Hub, Drive, Brush, Disk, 0.75B [6T]
Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Key, Sq, 0.25 X 0.25, 1.00I

Kit, Ci, Skirt, 900 mm, [5680]

Skirt, Head, Disk, 36.0/900mm

Plug, Plstc

Washer, 0.28b 1.00d .06t, Stl, Blk, Znc
Harness, Adapter, Motor

Washer, 0.41b 0.81d .09, Ure
Wheel, 2.0d 0.88w 0.50b

Sleeve

Screw, Flat, M08 X 1.25 X 40, 10.9
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flat, 0.35b 0.75d .04, Ss
Door, Scb Head, Lh

Door, Scb Head, Rh

Nut, Retainer, .312 Dia

Tube, Rnd, 0.40id 0.500d 02.3I, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, Belleville, .31

Strap Assy, Handle

Washer, Flat, 0.53b 0.84d .06, Stl, PI
Pin, Clevis, 0.50 D X 2.88l

Pin, Hair Cotter, 0.62 D .120 Wir
Washer, Flat, 0.53b 2.13d .11, Stl, PI

)

Q
I\J—‘-—‘-—‘-—‘-I\)-bI\)I\)—*—*I\)I\)I\)I\)I\)I\)I\)\l\l—‘-—‘-I\)I\)I\)I\)—‘-—‘-—*—*—*—*(D—*—*I\)I\)I\)I\)I\)—*-bmml\)l\)l\)—*l\)—*—*z

2-27




STANDARD PARTS

Fig. 14 - Recovery Tank Group

5680331178 (11-2014)
Home f| Find... §Go To.. n n

2-28



STANDARD PARTS

AV
AA
AA

A

> > <

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

©CoNoOOaM®WND =B

Part No.
398440
1042996
9005799
1011168
1008639
1019563
1008637
222194
222151
1020341
12273
11399
222516
30013
222793
22297
222822
08713
374060
15675
1037821
01685
69234
11531
1011167
1008639
1019563
1008637
9008164
240239
1062741
1062846
621443
605975
222267

Fig. 14 - Recovery Tank Group

Serial Number

(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10480874
(10480874
(10480874
(10480874
(10480874
(10480874

v — Identifies an assembly

— e N N e e e N e n e e N e N e n S e N N N S e S e N N N S S S N

A — ldentifies parts included in assembly

5680331178 (12-2018)

Description

Tank, Recvy [5680/5700]

Screen, Debris, [5680/5700] (Optional)
Cover, Front, Teal, Afmkt [5680 Disk]
Hose, Assembly, Drain, 25.7 (Recovery Tank)
Cap, Drain Assembly

Strap, Drain Cap

O Ring, 1.48” ID, 1.76” Od

Hose, Drain, Flex

Tube, Drain

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Hex, M08 X 1.25 X 20, Ss, NI
Clamp-Wormdrive, 0.81- 1.50D

Sleeve, P/M, 0.496d 0.318b 0.311 430ss
Washer, Flat, .31 Fender

Clip, Hose, Hanger

Clamp, Hose, Wormdrive, 1.56-2.50d
Switch, Float

Nut-Hxlocnyln M 8X1.25 Reg Ss

Hose & Cuff Assy, Vacuum 1.51D 32L
Screw, Hex, M8 X 1.25 X 16, Ss

Filter, Panl, Dust, 2.3 X 04.5 X 06.4
Washer Flt .31 Ss

Clamp, Cable, 1.00D 0.62W Stl

Clamp, Hose, Wormdrive, 1.06-2.00d
Hose, Assembly, Drain, 26.7 (Solution Tank)
Cap, Drain Assembly

Strap, Drain Cap

O Ring, 1.48” ID, 1.76” Od

Cover Kit, Recvy Tank, Retro[5680/5700]
Knob, Rnd, 0.75d 0.50I, 10-24 Fem
Cover, Tank, Recvy [5680/5700]

Gasket, Cover [5680/5700]

Chain, Ball, 10, 0157mml, Ss

Screw, Trs, Phl, 10-24 X 0.50, Sems, Ss
Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

_L_L_L_L_L_L_L_L_L_L_L_LI\JI\)_LI\)_LI\)_L_LI\)J;_';[\)_';[\)_L_L_L_L_L_L_L_L_Lg

2-29




STANDARD PARTS

Fig. 15 - Solution Tank Group

2-30 5680331178 (10-2015)
Home f| Find... §Go To.. n n




STANDARD PARTS

Part No.
397705
222516
30013
398430
75611
222712
222120
222121
222406
222460
222462
1050554
398485
222463
12333
12273
01685
1020341

©CoNoOOaM®WND =B

G G QI G G Gy
ONOOOP~WN—=O

5680331178 (10-2015)

Serial Number

(10000000-
(10000000-
(10000000-
(10000000~
(10000000-
(10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

. ~ ~ ~ ~ —~ o~

Fig. 15 - Solution Tank Group

— N N N N e N e N e N N S N S S N

Description

Bracket, Prop, Arm
Sleeve, .318B .496D .312 Ss
Washer-Flt .31 Fender Pltd

Tank, Soltn [5680/5700]

Ftg-Plug Npt 12Pm Rd Hd Plstc.
Cover, Solution Tank, w/Label
Gasket, Tank, Front

Gasket, Tank, Rear

Stop, Tank

Sleeve

Spring, Torsion

Hinge, Leaf [T7, 5680/5700]

Hinge WIdt, Leaf [5680/5700]
Scr-Flt M 8X1.25 20 Blk Nyloc
Scr-Hexssm 8X1.25 25 Nylnloc
Screw, Hex, M08 X 1.25 X 20, Ss, NI
Washer Flt .31 Ss

Screw, Hex, M8 X 1.25 X 20, Ss, Sems

N_LN_LNNN_L_L_L_L_L_LCD—LNN_L'S

2-31




STANDARD PARTS

Fig. 16 - Vacuum Fan Group

/ 39
SN i
2-32 5680331178 (11-2014)




STANDARD PARTS

Fig. 16 - Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
v 1 9004054 (10355629- ) Motor Kit, Vacuum, Repimt 1
A 2 223264 (10355629- ) Seal, Vac Fan 1
A 3 1041772 (10355629- ) Brush Kit, Motor, Fan [1 Kit = 2 Brsh] 1
A 4 1041766 (10355629~ ) Cover, Cooling Fan 1
v 1 398520 (10000000-10355628 ) Fan Assy, Vacuum, 5.7d, 036vdc, 3 Stage 1
A 2 223264 (10000000-10355628 ) Seal, Vac Fan 1
A 3 398513 (10000000-10355628 ) Brush Kit, Motor, Fan [1 Kit = 2 Brsh] 1
A 4 398511 (10000000-10355628 ) Housing 1
5 40678 (10000000- ) Clamp-Cable, 0.44D 0.62W 1
6 49266 (10000000- ) Tie, Cable 1.75D Max 7.50Lg 2
7 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
8 222122 (10000000- ) Bracket, Mounting, Vac Fan 3
9 222361 (10000000- ) Hose, Inlet Recovery Tank 1
10 49263 (10000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
11 222667 (10000000- ) Cable, .06d, 06.8l, .25ball/.25ball 1
12 1072823 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss, Sems 1

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (11-2014) 2-33




STANDARD PARTS

Fig. 17 - Solution Control Group

5680331178 (11-2014)
Home f| Find... §Go To.. n n

2-34



STANDARD PARTS

Part No.
222185
222190
222186
43242
32515
43454
09011
08713
15675
01685
222188
397787
1020341
49266
1062393
1024237
397777
63810
54333
222097
09740
222742
222728

©CoNoOOaM®WND =B

[ NS T N T ) S T | o JEE G W W W W W Gy W G §
WN—L00CONOOOLPA,WN—O

5680331178 (10-2015)

Fig. 17 - Solution Control Group

Serial Number

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(
(
(
(
(
(
(

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

— N N N N e N e N e N S N N N N S N S S S N

Description

Lever, Control

Grip, Handle

Housing, Cntrl Lever

Swivel

Screw, Pan, #08-32 X 0.38, 1

Washer, 0.34b 0.69d .06, Nyl

Screw, Hex, M08 X 1.25 X 30, Ss

Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Cable, Push/Pull, 51.5L, 1.3 .075
Bracket, Mtg, Valve

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Valve, Water, Solenoid, 36vdc Bm10/Bm10
Hose, Afmkt, Pve, Wir, 0.50id, 03ft, Clr
Hose, Rbr, E9Q, 0.62ID 0.81ID (Valve)
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Clamp, Hose, Wormdrive, 0.31-0.88d
Lever, Valve

Screw, Hex, M08 X 1.25 X 20, Ss
Screen, Drain

Fitting, Plstc, Str, Bm08/FIng

_L_LN_LI\)_L_L_L_L_L(Q_L_LI\JI\)J;_LI\)NN_L_L_L'S

2-35




STANDARD PARTS

Battery Group

Fig. 18

5680331178 (04-2016)




STANDARD PARTS

8

9
10
10
10
11
12
13
14
15
16
17
18
19
20
21

| 2 i ERSEN SRS

N~Nououh~AMOND=B

Part No.
222218
63735
01757
45962
1041030
02076
222217
130155
222778
222473
222474
222280
390764
1074042
222682
01754
87435
06923
1028907
1030332
611006
06922
01757
1057853
1029442

Serial Number

(10000000
(10000000~
(10000000~
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10486126~
(10000000

v — Identifies an assembly

A - ldentifies parts included in assembly

5680 331178 (04-2016)

Fig. 18 - Battery Group

— e e N N e N e N e N S e N N N S e N S N S N N

Description

Cable, Battery

Wire, 06ga 11.0I Blk .38ring /.38ring
Washer, Lock, Int, M03, Ss

Cover, Terminal,Poly (Standard - Tall Clear)
Cap, Battery (Optional — Short Black)
Boot, 90Deg .50D .57X .84

Harness, Cable, Battery

Connector, Battery, 6ga 50a, Gray[2cont]
Battery Kit 36V 235Ah Wet

Spacer, Battery .62X1.5X21.0

Spacer, Battery 3.0X4.3X21.0

Battery, 6V, Res Cap: 129 Wet (Standard)
Battery, 06vdc 0180ah [Maint Free] (Optional)
Battery, Agm, 06vdc, 220ah (Discover)
Strap, Poly, Webbing, 100" L

Nut, Hex, Std, M3 X 0.50, 8

Nut, Hex, Flexlock, .31-18

Screw, Pan, Phl, M3 X 0.50 X 25, 4.8
Bracket, Connector [5700xp]

Plate, Switch, Guard
Switch Kit, RIr, Repimt

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8
Washer, Lock, Int, M3, Ss

Tray, Battery, [5680/5700]

Harness, Adapter [Interlock]

Qty.

N2 oo W= == o=

—_
N

—_ = NN = aN

2-37




STANDARD PARTS

Fig. 19 - Steering Control Group

2-38 5680331178 (08-2012)
Home f| Find... §Go To.. n n




STANDARD PARTS

Part No.
222740
1066506
222079
222501
49514
222081
397736
9013714
222607
27974
06947
32483
08708
32988
222083
222465

©CONNOOANWN =D

_
aArwOND—=O

5680331178 (11-2014)

Fig. 19 - Steering Control Group

Serial Number

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

10000000-10714324

(
(
(
(
(
(
(
(10714325~
(10000000
(10000000
(10000000
(10000000~
(10000000
(10000000
(10000000
(10000000

— N e e N N N N N S N S N S N

Description

Handle, Speed Control

Grip, Handle, Rnd

Gear, Speed Control

Washer, Spacer, Speed Control
Bearing, Snap .875 Bore
Spring, Torsion Centering
Harness, Switch, Potentiometer
Potentiometer Kit, Drive [5680]
Nut-Hx Thin .38-32

Gear, 28 T. 24P

Screw, Hex, M06 X 1.0 X 40, 8.8
Washer, Flt, .25 Sae

Nut, Hex, Lock, M06 X 1.0, NI
Washer, Lock, Int, .38

Plate, Shield

Screw, FIt, MO3 X 0.5 X 06, Ss

I\J_L_L_LI\J_L_L_L_L_L_LI\)_L_LN_L'S

2-39




STANDARD PARTS

Fig. 20 - Operator Console Group

K / “’ & a
/ Q 2
/ \\'\‘
§ 1 6 g S
13//" 17

AN
2-40 5680331178 (12-2018)
Home f| Find... §Go To.. n n




STANDARD PARTS

10
11
12
% 13
A 14
15
16
17
18
19
20
% 21
% 21
A 22
23
24
25
26
27
28
29
30
30
31

©CoNoOOaM®WND =B

Part No.
1043581
397761
397760
222267
370100
397717
32968
222248
15675
07791
76888
368591
222282
222684
383725
383724
379000
383721
377433
222683
1038957
392894
222683
222768
09023
30013
01685
222639
397889
56992
222290
222290
1076089

Fig. 20 - Operator Console Group

Serial Number

(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000~
(10000000
(10000000~
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000

(10000000
(
(
(
(
(
(
(
(
(
(
(
(
(

10000000-10714324

10714325-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10876666—

10000000-10876665

10876666—

v — Identifies an assembly

— e N N N e N e N e n e e N e N e N S e S e N e N S N S S S N S

A — ldentifies parts included in assembly

5680331178 (12-2018)

Description

Shroud, Steering, Adj, Rwk [UL]
Cover, Ele, Rh

Cover, Ele, Lh

Screw, Pan, #06-20 X 0.50, Fmg, [Ab]
Knob, 4-Prong W/.31-18, Insert
Bracket, Shroud, Adj

Bolt, Carriage, .31-18 X 2.00

Sleeve

Screw, Hex, M08 X 1.25 X 16, Ss

Nut, Hex, FIng, M08 X 1.25

Button, Plug, 1.25h .00-.12 [Black Nyl]
Kit, Ci, Repimt, Rear Panel, [5680]
Switch

Key, Set Of Two

Circuitbreaker, 30.0a

Circuitbreaker, 25.0a

Button, Plug, 0.22h .00-.06 [Black Nyl]
Circuitbreaker, 10.0a

Gauge, Hourmeter, 12-80vdc, Analog,Rt,.1
Gasket, Hourmeter

Gauge, Discharge, Battery, 36Vdc, Led
Gauge, Discharge, Batt, 24-48vdc, Rt,Led
Gasket, Hourmeter

Pushnut, Fastener

Screw, Hex, M08 X 1.25 X 35, Ss
Washer, Flat, .31 Fender

Washer, Flt, .31 Ss

Seal, Rubber

Switch, Rocker, Dpst

Button, Plug, 0.50h .03-.12 [Black Nyl]
Diode, Ele, Plug

Diode, Ele, Plug

Harness, Diode

Q
[ G G o
<

_Ll\)(p_s_s_sl\)(pl\)(p_s_;_;_;_;_;_sl\)m_;_;_;_;_bI\J_L_L_L_LK;

2-41




STANDARD PARTS

Fig. 21 - Electrical Panel Group

Replaced By 9011905

2-42 5680331178 (11-2014)
Home |l Find... § Go To.. n n




STANDARD PARTS

WMNDMNDMNPDNDMNDMNDMNDNDNON 2 = =2
QOWoONOCDUOPRARWON—_LrODOONOODODWN—=O

©CoNoOOaM®WND =B

Part No.
1002660
9004538
45405
32984
20170
49047
397785
222104
769251
398526
10632-13
13248
39349
1072628
01713
32980
222768
222472
16944
01314
222158
222159
71026
222450
08712
41178
09163
01684
1212548
1073600

5680331178 (11-2014)

Fig. 21 - Electrical Panel Group

Serial Number

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

10000000-
10000000-

10000000-
10000000-
10000000-
10000000-
10000000-
10714325-
10714325-

N o~ =~ o~ o~ o~ o~ o~

10000000-10714324
10000000-10714324

10000000-10714324
10000000-10714324
10000000-10714324

10000000-10714324

— N N N e N e N e N e e N e N e N S N S N N S N S N S N

Description

Plate, Mtg, Electronic

Contactor, Kit [383731 Repimt]
Contactor, 36vdc

Washer, Lock, Int, .31

Nut, Hex, Jam, .31-24

Module, Delay

Controller, Propel, 40 Amp (Replaced by 9011905)
Spacer

Busbar, Contactor

Relay, 36vdc, 5a, Spdt

Grommet, Rbr, 1.50id, F/ 1.8h, .31matl
Washer, 0.40b 1.12d .12, Stl, PI
Washer, Flt, .31 Sae

Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Nut, Hex, Std, #10-32, 2

Washer, Lock, Int, #10

Pushnut, Fastener

Cover, Electronic Board

Screw, Hex, M04 X 0.7 X 10, Fmg
Button, Plug, 0.38h .03-.12 [Black Nyl]
Screw, Hex, M06 X 1.0 X 10, Fmg
Screw, Hex, M06 X 1.0 X 25, Fmg
Screw, Hex, Fmg, M04-0.7 X 20
Strap

Nut, Hex, Lock, M06 X 1.0, NI, Ss
Washer, Flat, .25 Fender

Screw, Flt, M06 X 1.0 X 16, Ss
Washer, Flt, .25 Ss

Module, Drive

Screw, Pan, M4 X 0.7 X 25, Fmg

m—s—s—s—s—s—sm—sm—s\l—s.bmm.b.boo—sm—sm—s—sc»o)m—s—s,g

2-43




STANDARD PARTS

Fig. 22 - Squeegee Lift Group

(S/N 10000000-10536097)

Replaced By 1066506

2-44 5680 331178 (04-2016)
Home f| Find... §Go To.. n n




STANDARD PARTS

Part No.
222460
222139
222647
1066506
222665
79506
01685
08713
222448
1045175
10 222402
11 06923
12 19064
13 01757
14 01754
15 374745
16 222400
17 222868
18 222867
19 57889
20 06948
21 1034731
22 08708
23 41178
24 222138
25 34738
26 222227
27 01684
28 08712
29 01684
30 08716

©CONOOAWWN =D

5680 331178 (04-2016)

Serial Number

10000000-
10000000-

10000000-10536097

(

(

(

(10536098-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-

Fig. 22 - Squeegee Lift Group

— N e N e N e N e e S e N e N e N S e N e N S N S S S S S

Description
Sleeve
Lever, Squeegee Lift

Grip, Handle [Oblong] (Replaced By 1066506)

Grip, Handle, Rnd

Bumper, Handle

Screw, Flat, M08-1.25x 30, Ss
Washer, Flt, .31 Ss

Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Lever, Squeegee Lift, Upper

Switch, Snap Actn, 250vac

Bracket, Switch, Fan

Screw, Pan, M03 X 0.5 X 25, 4.8
Washer, Flt, #06

Washer, Lock, Int, M03, Ss

Nut, Hex, Std, M03 X 0.5

Pivot

Cam, Switch, Fan

Bushing, FIing, 0.75b 1.00d 0.28Il, Bnz
Plate, Sqge, Pivot

Spring, Cmpr, 0.690d .05wir 0.6l
Screw, Hex, M06 X 1.0 X 45, 8.8
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Nut, Hex, Lock, M06 X 1.0, NI
Washer, Flat, .25 Fender

Bracket, Catch

Rivet, Blind, .125d X 0.32 X .25d, Stl
Cable, .13d, 26.71, .50eye /.25eye
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M06 X 1.0, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 20, Ss

_L_L_L_L_L|\)_1.[\)_1.[\)_L_L_L_L_L_LNNI\)N_L_L_L_L[\)_L_L_L_L_L_L'S

2-45




STANDARD PARTS

Fig. 23 - Squeegee Linkage Group

(S/N 10000000-10768291)

Replaced By 222153

5680 331178 (04-2016)
Home f| Find... §Go To.. n n

2-46



STANDARD PARTS

Part No.
1030870
222239
02942
222468
08178
05283
397820
397821
397822
80950
222460
222230
09023
09026
08713
01685
222236
222231
222233
07786
49883
360460
1018718
09010
222153
01686
63416

©CoNoOOaM®WND =B

ST SIS T NS T NS T ) T ) S & J S Gl G Gy G G Gyt G Gy §
NOOP~AWON—_LOOCOO~NOODOIPAWDN—=O

5680 331178 (04-2016)

Fig. 23 - Squeegee Linkage Group

Serial Number

(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(
(
(
(
(
(
(

10000000-10768291

10000000-
10000000-
10000000-
10768292-
10768292-
10768292-

— N N N e N N e N e N N N N e N e N S e N S N S S S

Description

Block, Pivot, Mach

Pin, 0.62d 05.41 1/16h 2/Cham

Pin, Hair Cotter, 0.62 D .120 Wir
Roller

Pin, Cotter, .062 X 0.75

Pin, Clevis, 6mm D X 40mm

Link, Sqge, Upper

Link, Sqge, Lower, Rh

Link, Sqge, Lower, Lh

Bushing, Fing, 0.32b 0.50d 0.26l, Bnz
Sleeve

Bracket, Linkage, Lower

Screw, Hex, M08 X 1.25 X 35, Ss
Screw, Hex, M08 X 1.25 X 40, Ss
Nut, Hex, Lock, M08 X 1.25,Nl, Ss
Washer, Flt, .31 Ss

Spring, Extn, 1.000d X 0.12wir, 5.0l
Bracket, Linkage, Upper

Block, Sqge, Adj

Nut, Hex, Std, M08 X 1.25, Ss
Screw, Hex, M08 X 1.25 X 120, FI
Spacer

Link, Sqge, Upper, Lh

Screw, Hex, M08 X 1.25 X 25, Ss
Knob, Star, 2.00d 3ear, M8 X 4.9I Stud
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.31b 0.88d .12, Rbr

_L_L_L[\)_L[\)_LN_L_LN\]\l_&_b_&[\)@_&_&_&[\)[\)[\)_&_&_h'g

2-47




STANDARD PARTS

Fig. 24 - Squeegee Group, Model 700, 700 mm (28 in)

2-48 5680 331178 (9-06)
Home f| Find... §Go To.. n n




STANDARD PARTS

s
1)
b

©CoOo~NOOOaOPPON—

26
27

| 2 ARSI S SRS N S S S i S S i S S S S S 2 2 2 i R
—
o

Part No.
397751
222131
222368
222381
222382
222378
222794
82138
222066
222496
222268
222244
222245
222260
222130
39005
222497
370100
397826
01685
08713
09767
49694
32486
222422
222385
222387
222428
222391
222389

Fig. 24 - Squeegee Group, Model 700, 700 mm (28 in)

Serial Number

(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (07-09)

— N N N e N e N e N e e N e N e N S N S N N S N S N S N

Description

Kit, Ci, Sqge, Assy, [5680] [700d]
Frame, Sqge 28"

Plate, Blade Retainer 28”

Blade, Sqge, Front, 38.971 Rbr [700mm]
Blade, Sqge, Rear, 40.93I Linatex[700mm]

Band Widt, Sqge 28

Knob, W1.25-20X1.5Lg Stud

Nut Speed,Retainer, .25-20 Thd
Wheel, 3.0 Dia

Sleeve

Washer, .375B 1.25D .12Neopre
Cam, Adj, Sqge

Bracket, Mtg, Wheel

Pin, Clevis, 0.37 Dia 2.25Lg

Spring, Torsion, Wheel

Pin, Cotter .094X0.75

Sleeve

Knob, 4 Prongs w/.31-8 Insert
Screw, Btn, M8 X 1.25 X 40, Ss18-8
Washer Flt .31 Ss

Nut-Hxlocnyln M 8X1.25 Reg Ss
Scr Hexssm 8X1.25 70

Scr Hex Ssm 8X1.25 50

Washer, Flt, .50 Sae

Blade Kit, Sqge, Rbr [700]

Blade, Sqge, Tile, 38.97I [Linard, 28]
Blade, Sqge, Rear, 40.931 Gum [28”]
Sqge Kit, Oil Res Ure [700]

Blade, Sqge, Front, 38.971 [700mm]
Blade, Sqge, Rear, 40.93I Pyu [28]

Q
—*—*—*—*—*—*-bI\JI\)O)G)I\)-bI\)I\JI\)I\)I\)I\)I\JI\)-bI\)N—*—*—*—*—*—*E

2-49




STANDARD PARTS

Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

2-50 5680 331178 (9-06)
Home f| Find... §Go To.. n n




STANDARD PARTS

s
1)
b

©CoOo~NOOOaOPPON—

26
27

| 2 ARSI S SRS N S S S i S S i S S S S S 2 2 2 i R
—
o

Part No.
397749
222134
222240
222241
222242
222243
222794
82138
222066
222496
222268
222244
222245
222260
222130
39005
222497
370100
397826
01685
08713
09767
49694
32486
222423
222384
222386
222429
222392
222388

Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

Serial Number

(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-
(10000000-

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (07-09)

— N N N e N e N e N e e N e N e N S N S N N S N S N S N

Description

Kit, Ci, Sqge, Assy, [5680] [800d]
Frame, Squeegee 32"

Plate, Blade Retainer 32

Blade, Sqge, Front, 43.661 Rbr [800mm]

Blade, Sqge, Rear, 45.65I Linatex [327]
Band WIdt, Sqge 32

Knob, W1.25-20X1.5Lg Stud

Nut Speed,Retainer, .25-20 Thd
Wheel, 3.0 Dia

Sleeve

Washer, .375B 1.25D .12Neopre
Cam, Adj, Sqge

Bracket, Mtg, Wheel

Pin, Clevis, 0.37 Dia 2.25Lg

Spring, Torsion, Wheel

Pin, Cotter .094X0.75

Sleeve

Knob, 4 Prongs w/.31-8 Insert
Screw, Btn, M8 X 1.25 X 40, Ss18-8
Washer Flt .31 Ss

Nut-Hxlocnyln M 8X1.25 Reg Ss
Scr Hexssm 8X1.25 70

Scr Hex Ssm 8X1.25 50

Washer, Flt, .50 Sae

Blade Kit, Sqge, Rbr [800]

Blade, Sqge, Tile, 43.66I [Linard, 327]
Blade, Sqge, Rear, 45.651 Gum [327]
Blade Kit, Sqge, Pyu [800]

Blade, Sqge, Front, 43.661 Pyu [327]
Blade, Sqge, Rear, 45.65] Pyu [327]

Q
—*—*—*—*—*—*-bI\JI\)O)G)I\)-bI\)I\JI\)I\)I\)I\)I\JI\)-bI\)N—*—*—*—*—*—*E

2-51




STANDARD PARTS

Fig. 26 - Squeegee Group, Model 900, 900 mm (36 in)

2-52 5680331178 (11-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

s
1)
b

©CoOo~NOOOaOPPON—

26
27

| 2 ARSI S SRS N S S S i S S i S S S S S 2 2 2 i R
—
o

Part No.
397750
1028029
392211
222413
222415
222417
222794
82138
222066
222496
222268
222244
222245
222260
222130
39005
222497
370100
397826
01685
08713
09767
49694
32486
222424
222414
222416
222433
222434
222435

Fig. 26 - Squeegee Group, Model 900, 900 mm (36 in)

Serial Number

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

N =~ o~ o~ o~ o~ o~

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (07-09)

— N N N e N e N e N e e N e N e N S N S N N S N S N S N

Description

Kit, Ci, Sqge, Assy, [5680] [900d]
Frame, Sqge, 114cm [90cm/36]
Plate, Blade Retainer 36”

Blade, Sqge, Front, 47.411 Rbr [900mm]
Blade, Sqge, Rear, 49.37I Linatex[900mm]

Band WIidt, Sqge 36

Knob, W1.25-20X1.5Lg Stud

Nut Speed,Retainer, .25-20 Thd
Wheel, 3.0 Dia

Sleeve

Washer, .375B 1.25D .12Neopre
Cam, Adj, Sqge

Bracket, Mtg, Wheel

Pin, Clevis, 0.37 Dia 2.25Lg

Spring, Torsion, Wheel

Pin, Cotter .094X0.75

Sleeve

Knob, 4 Prongs w/.31-8 Insert
Screw, Btn, M8 X 1.25 X 40, Ss18-8
Washer Flt .31 Ss

Nut-Hxlocnyln M 8X1.25 Reg Ss
Scr Hexssm 8X1.25 70

Scr Hex Ssm 8X1.25 50

Washer, Flt, .50 Sae

Blade Kit, Sqge, Rbr [900]

Blade, Sqge, Tile, 47.41l [Linard, 36"]
Blade, Sqge, Rear, 49.371 Gum [36”]
Sqge Kit, Ure [900mm]

Blade, Sqge, Front, 47.411 Ure, 5sl[367]

Blade, Sqge, Rear, 49.37I Ure [367]

Q
—*—*—*—*—*—*-bI\JI\)O)G)I\)-bI\)I\JI\)I\)I\)I\)I\JI\)-bI\)N—*—*—*—*—*—*E

2-53




STANDARD PARTS

10361689)

Standard & Fast Model (S/N 10000000

ic,

| Schemat

Fig. 27 - Electrica

XV SdAY O 01
LN34dNIO YOLOW 13d0dd
SLINIT 4377704LNOD

S400714 13A37
HLOONS NO SdAY II-G
:d4010W 13d0Yd dH ¢/1

6615001+ LNVNN3L = 3InAONW
J3S 8€°I: 440/23S SE'C: NO
+1ndLno 3s7nd LSv4

6ESI/Z# LNVYNN3L = |-
J0AZ2 0L 39Y1710A SH0OYa |-d
odArZ = dNNd dIY 1Svd

SdNY 02-/1
+4010W WNNJVA

V071 TVWNHON SdWY G2-S
+40L0W B8nYIS dH ¥/€

avo TYWHON SdWY G2-G
+4OLOW ©NYIS dH v/E

Zk 3k ) SR i 7% )
H 1
D nate € ognam O 3 30010 NOISS3HdANS
*— NOLLOW NI = Halims  L0dNI lod vaores” P v e
3T1LLOYHL 0
AN
A Y37104LNOD 13d0Md 802 wm» m dWY 52
9E- VHO/VEZ ~ ~r  NHE/VZ
2l vl €l 290
8 (Y
MI8/QEl Nyg/ 22  AE- a3y yNd/i12
HOLOW 13d0Yd
g
uNd/32
|z
Y/ LEl =T 'év « pund/aze
3INAON 3STINd LSV4  4ANnd 3sInd LSv4
REZE] Pz
Y18/SEl \_\ UNd/8lz
JATVA 130 LSv4
~ MO¥‘WHO 22
PREZE I s a7 AN A REAR
dNNd Y1V 1Sv4 I-4
dWY 0l
¥18/0E] @ und/dl2 | REVV2 S
a v 3 ~— "Nyg/9z
dANNd "10S LSv4 AV13Y LSV4 980 N
diy 62
18/0E] & | Lan
g &V v dnd/Ll e nN78/91  ~—" Nug/2
HOLOW NV4 OVA HOLOVINOD NY4 OVA €490 4OLOVLINOD
SNV 0€ NIVA m
TomEve W/\T@ g Ag9/8l N THM/V6I )
HOLOW GNYIS 1HITY ¥80 20 <
, SNV 0€
Y18/8El g Yo y NVL/0C N THM/6I
HOLOW 8nYIS 1437 Stk YOLIVINOD
HSNYg
YI&/HEI ﬂ“ REIVES
30010 NOISS3IHAdNS
om — dNY Ol
W19/ TEl U REIVEL4 1IN Y vd0/49€ x_lm_mvﬂ:l_w VHO/VE™ ~ ~— " g3Vl
YOLOVLNOD NIVA e HOLIMS A3N 199
13A/9% ['MS ATM
)
PREATE] (ga) (g YH0/E
HOLYOIONI 39¥VHISIA A¥3ILLYE
I Il
yg/e- '+ ="+ =+ ="+ =1+ g3y
SL10A 9 SLI0A 9 SL70A 9 SLT0A 9 SLI0A 9 SL70A 9
Y3I9YVHI AHILLVE 1T0A 9E

b4

5680 331178 (03-08)
Home f| Find... §Go To.. n n

2-54



STANDARD PARTS

Standard & Fast Model (S/N 10000000-10361689)

ic,

| Schemat

ica

Electr

Fig. 27 -

ATIUNLYATHd NV4 JVA
440 ONINYNL NOY4 HSOTS
ANVL AH3IA003H SLINIATHd
d3INIL NO-AV130d AONOJ3S €

17N4 LON ST MNVL
AY3IA0J34 ANV 0343IM0T SI
33933N0S N3IHM NO SNHNL
HOLIVLINOD NV4 WNNAVA

avoa 11n4
SdAV 2% HOLVNLOV
1417 0V 3H 9nYd3S

NOTLOW NI SI
INTHIVA 3HL N3IHM
Q3Z194Y3NT SI vW

AV13YH NV 4

n N HOLIMS @3SIVY 33933N0S
REAR -_<_+ NU9/ST v/g| N1 [Qe REIVZd PP REIVRLS
HOLIVLNOD NV4 VA Ry F——
YETI, h 81T v
PR £ NEE/2ZT gl 2T (98 NG/ TI e TIN
FvL QY HOLIMS LV0 14
XJm\zmq
eder — B — °
o 440
HOLIMS LOVHL3Y o ~~joN a3y Y ORI
_ C__ NVL/0l o
_ N _ _/> g I/ T
LW % HOLIMS| |
N anyos| |
———— o
| ool | | TINVE
Woa___"IoN x4 |g LHWY6] >
| HOLIMS ON3LX3 - CE NO B YT e
) <
and/al - &S X§a/ve | AE0/a8. L 1TAM/6
HOLOVLNOD HSNYE 30010 9NI¥20719
anav: P Twrs
2a
WoLiog
D .
und/3z - YU nTa/9z n18/92 / -
AV13Y 1SV > 5758
dol R
UNd/a’ md N99/62 NH9/G2 °
10dS :HILIMS 1SV 4
AV 3y
13d08d - Tgng/oz Ny9/vee
. JAIVA NOILNT0S \My
aa/el gl T T Joe EZARAVAYA TINHY
P Y3L3INYNOH
V.8
g8 @ 98 13A/0¥y
_lvT_ 10d 3TL10YHL
2&3\,#_
NY9/S n18/9
/ T ol N . y SSANYVH 10d
(w9 n7g] T34 LAM) 034 A8 )55 gt
3] ] < n © N~ [}

2-55

5680 331178 (03-08)
Home f| Find... §Go To.. n n




STANDARD PARTS

-10551745)

Standard & Fast Model (S/N 10361690

ic,

| Schemat

Fig. 28 - Electrica

XV SdAY O 01
LN34dN3O YOLOW 1340 dd
SLINIT 4377704LNOD

S400714 13A37
HLOONS NO SdAY II-G
:d4010W 13d0Yd dH ¢/1

SdNY 02-/1
+4010W WNNJVA

V07 TVWNHON SdWY G2-S
+40L0W B8nYIS dH ¥/€

avo TYWHON SdWY G2-G
+4OLOW ©NYIS dH v/E

2% 3% ) 5% i 7% )
; T
2 1ndLN0 £ olnant U N 30010 NO1SS3dddns
*— NOLLOW NI —* Qolims  LNdNl 10d veorez P
37L104HL »a Vd0/3E
A
20A ¥3ITI04INOD T3d0ud 8021 A |y, dINy 52
9E- VHO/VEZ =~  NY8/2
2l vl €l €92
8 N v
CREZ] NyE/ 22 Aa P03y yNd/12
dOLOW 13d0Yd
yny I dY 0l
YI8/0El g <V vy UNd/oL2 - m_wr 13INM¥2 T ~— "Nyg/gz
dANNd "10S LSV AV13Y LSV4 980 N
F i d\Y &2 |
XIa/0el g 7 vy dnd/LI m_r N78/91 ~ ~— " Nyg/VvZ 1
HOLOW NV4 OVA HOLOVINOD NY4 OVA 289 4OLOVLINOD
SAWY 0O NIVA m
Ve wﬁ@ § A@o/8I S TAM/VEI @
YOLOW 9NYIS LHIIY ¥89 20 £y
o SdNV 0€ I
Yla/dael g o vy NVL/02 ~— LHM/61 I
HOLOW gn¥"IS L4310 S8l 4OLOVLINOD
HSNYg
AE8/HEI ““ 1IN I O'N .IO._._>>W
30010 N0ISS3dddns MOO1
~ -H31NI H3DHVYHO dAv 0l
SRS IV A FY VT T vEo/gE <S> tvao Ve " g3y
YOLOVLNOD NIVA e HOLIMS A3N 199
13N/9% ‘MS AT
)
PREATE] (ga) (g YH0/E
dOLVOIANI 394VHOSIO A¥3Lllvd
m il il m il il
snae=1 =l I ] —I ' *a3u
SL70A 9 SL170A S S170A 9 S1710A S S170A 9 SL70A 9
4394VYHI AY¥3L1lvd L70A SE

b4

5680 331178 (03-08)
Home f| Find... §Go To.. n n

2-56



STANDARD PARTS

Standard & Fast Model (S/N 10361690-10551745)

ic,

| Schemat

ica

Electr

Fig. 28 -

ATIUNLYATHd NV4 JVA
440 ONINYNL NOY4 HSOTS
ANVL AH3IA003H SLINIATHd
d3INIL NO-AV130d AONOJ3S €

17N4 LON ST MNVL
AY3IA0J34 ANV 0343IM0T SI
33933N0S N3IHM NO SNHNL
HOLIVLINOD NV4 WNNAVA

avoa 11n4
SdAV 2% HOLVNLOV
1417 0V 3H 9nYd3S

NOTLOW NI SI
INTHIVA 3HL N3IHM
Q3Z194Y3NT SI vW

AV13YH NV 4

n N HOLIMS @3SIVY 33933N0S
REAR -_<_+ NU9/ST v/g| N1 [Qe REIVZd PP REIVRLS
HOLIVLNOD NV4 VA Ry F——
YETI, h 81T v
PR £ NEE/2ZT gl 2T (98 NG/ TI e TIN
FvL QY HOLIMS LV0 14
XJm\zmq
eder — B — °
o 440
HOLIMS LOVHL3Y o ~~joN a3y Y ORI
_ C__ NVL/0l o
_ N _ _/> g I/ T
LW % HOLIMS| |
N anyos| |
———— o
| ool | | TINVE
Woa___"IoN x4 |g LHWY6] >
| HOLIMS ON3LX3 - CE NO B YT e
) <
and/al - &S X§a/ve | AE0/a8. L 1TAM/6
HOLOVLNOD HSNYE 30010 9NI¥20719
anav: P Twrs
2a
WoLiog
D .
und/3z - YU nTa/9z n18/92 / -
AV13Y 1SV > 5758
dol R
UNd/a’ md N99/62 NH9/G2 °
10dS :HILIMS 1SV 4
AV 3y
13d08d - Tgng/oz Ny9/vee
. JAIVA NOILNT0S \My
aa/el gl T T Joe EZARAVAYA TINHY
P Y3L3INYNOH
V.8
g8 @ 98 13A/0¥y
_lvT_ 10d 3TL10YHL
2&3\,#_
NY9/S n18/9
/ T ol N . y SSANYVH 10d
(w9 n7g] T34 LAM) 034 A8 )55 gt
3] ] < n © N~ [}

2-57

5680 331178 (03-08)
Home f| Find... §Go To.. n n




-10705714)

Standard & Fast Model (S/N 10551746

ic,

| Schemat

Fig. 29 - Electrica

STANDARD PARTS

- 2? 3? < 5? © 7? ©
i T
L dndino o LdN Lo e 00 30010 zoﬂmux&:m A~
XYM SdAY Ob 01 NOILOW NI HOLIMS 37LL0YHL YH0/€2 V40/JE
1N3IHYND HYOLOW 13d404d A +a dANV S
SLINIT 437104LNOD asnd
0A H37704INOD 13d0Yd 802 wm» m dWY 52
9E- VUO0/VEZ ~ ~  N¥8/Z
2l vl €l €92
SH00 14 13A3T
HLOOWS NO SdWY 11-G 8 N v
*H010W 13d0Yd dH ¢/1 YREZE] NHE/2Z2 A8 Y038 wNa/I12

HO0LOW 13d04d

5680331178 (11-2014)
Home f| Find... §Go To.. n n

Fe I dAv 0l
aoel g SN naaz > TINVE
g oy 3 S T NYE/a2
dANNd "10S LSV AV13Y LSV4 980 N
:\ﬂ, i dY &2 I
cupsoa dea TOMeoEl g Ny und/ i 8791~ Nga/ve 7 vuao/ae
. HOLOW NV4 OVA HOLOVINOD NY4 OVA 289 4OLOVLINOD
SNV 0€ NIVA m
av071 IWNHON SdWV S¢-S T HIa/VEI wﬁ@ g Ad9/8I ~— LHM/V6I 3
“HOLOW BNYIS dH v/ HOLOW 8NYIS LHITY +80 o B
N SJNY 0 "
av¥01 WNHON SdWY 52-5  Pmazger g eV Wwioz = THM/GI I
:¥OLOW 8NYDS dH /€ HOLON 9NH9S 1431 cg9 HOLIVINOD
HSNYg
v_l_m\Im_ ““ |_u>\m¢ .O.Z .IO._._>>W
30010 NOISSIHddNS MO0
~ -4ILNI HIDHVYHO dWY ol
SRS IV A FY VT T veo/gE 7 tvaove " auv
YOLOVLNOD NIVA e HOLIMS A3N 199
13A9%" [ MS AT
)
A8/ NE (ga) (g YH0/E
HOLVOIONI 39¥VHOSIO AY¥3LlvE
i | /il il
M19/€1- -1+ - =0T+ =0T+ a3
SL10A 9 SLT0A 9 SLT0A 9 SLT0A 9 SLT0A 9 ©
YIOUYHO AYMILLVE LT0A 9E s
N

b4



STANDARD PARTS

Standard & Fast Model (S/N 10551746-10705714)

ic,

| Schemat

ica

Electr

Fig. 29 -

AT34NLYWN34d NV4 JVA
440 ONINYNL WOYH4 HSOS
ANVL AY3A003Y4 SINIAIHd
d3IWIL NO-AVT30 ONDO3S €

11n4 LON SI MNVL
AH3A0J34 ONV 0343M0T SI
33933NDS N3IHM NO SN¥NL
40LJVLINOO NV4 WNNJVA

avoa 11n4
SdWY 2'v 401v¥ynLlav
1417 av3H 8nydds

NOILOW NI SI
ANTHOYN 3HL N3HM
Q371943N3 SI PN

AVI3Y NV 4
N N HOLIMS 03SIvY 33933nDS
AR N ke NE/ST visl T o8 T oo T
HOLOVLINOD NY4 OVA mwl|_
<IN (R 82 v
ERZE 2 NBE/Zl og| T 3s ING/TI TINTY
_lvT_ JUHOLIMS LY0 14
NIANEN
SRR
HOLINS LOVYL3Y yoy———0n g3y 440 o W 18/9€l
[ NVL/0l g
S REIVZ
g. % " HOLIMS| |
anyos| |
ool | TIA/VY
Wod___“ToN” 79 [d IHM/V6]| 2 L/.
HOLIMS ON3LX3 N>y 3E
) ¢
anazez L Tuerve ] 1we/es T g A6
HOLIVLNOD HSNYE 30010 ONIO0TE
aNd/VL Nﬂn XH9/8
> noLios [
RV TRV A R VLT ne/9% /. _
AVI3Y 1SV L SR
dol N
and/az mvﬁ_“ N99/52 Ng9/52 ®
10dS THOLIMS LSV 4
AV I3y é
13d0¥d  $ynd/oz Na9/vee
m 3ATVA NOLLNTOS \NJ
TI8/9E 78] 1T lof Nl &L REIV
i Y3LIWYNOH
V.8
B @ 98 TINaY
_lv_l_ 10d 31LLOYHL
am4 A3Y
N¥9/S  NTE/9
( \ SSINYVH 10d
{ |nwo N8| 13A| Lhw a3y gl )>>RNVH LR
N W o g © N ©

2-59

5680331178 (11-2014)
Home f| Find... §Go To.. n n



STANDARD PARTS

10551745)

-H20 Model (S/N 10000000

ic, ec

| Schemat

ica

Fig. 30 - Electr

1045548

™ < o Y ~
| 9N 2
1 %
< 1nd1no |w LndNI _I_.:n_z_ _.on_L 3aoia zo““mumn_n_:m
‘XYW SdAY 0 OL NOILON NI HJLIMS 3TLLO¥HL VH0/E2 VH0/DE
LN3IY4ND HOLOWN 13d0dd A ¥a
SLINIT Y3TTOHLNOD
aA Y3TI0HLNOD 13d04d 8021 wn_._u\v 1L diV &2
St~ VHO/VEZ ~ ~—  Nu@/ve
Zl vl EL 289
SH00714 T3A3T
HLOOWS NO SdAV 11-G el @ y
tHO10W 13d0Yd dH ¢/1 YREAE] NgZ/2z  1a a3 N1z
HOLOW T3d0Yd
+€ IV STAAOWN ANV
~€.1V ST TIVNA NTHM
HALLOV SI Q4vVOd OTH-2
( L=0T =
g TTHOL-9—
(ano) :MMMMMWHMM - ﬁmql_m,&m
— 8-9r -
M Hm:ma_ y hmwmwh& M<§mw||£| ﬁ\,
SINANOAINOD | poiis T0SE9(— @_
HINAOW HSNTd OCH -2 (VI10SN-90— e
OCH-2?
e R0
lano ag VSOl 1y A8
I-sr m@ﬁ AYD)
(@ a - Or
4D dNNd
‘W00 O'ON (munssayd) 01 NOLLO'TOS
M1d/X€ET HOLIMS INd/TO| — 6-SI §m<4<| AdD
HINSSTAd — VI/09
MTE/AST W.wwmwv e E:mv xu0r gy of N
—
ST ZET t - Liva) WIVTV A|o/_\o|UN.
NTa/MeT|  STSO L4dD
(a1avNa) (+ Live)
Y anamz |~ "t Sl = I orzsr
(2A0W) (+ L1ve)
U Iamy |~ o1-st =S [T X90/ASY
[N
TOUINOD OZH-22 IN
@ I diV &¢ |
SdiY 02- LI /el g o vy °nd/Ll 1! N8/ " ~—" Nyg/2 L
“HOLOW NNNJVA HOLOW NY4 VA HOLOVLNGS NY4 avA €ad HOLOVLNOD rg)
P SANY 0F NIV 1=
V01 TIVNHON SdAV SZ-5 XE/VEL @ g AH9/8I ~— LHM/YEI X
“HDLOW BNYOS dH ¥/E HOLOW 8N¥JS LHOIY +80 o 13
Fe SdiNY OE
HLI
n_<©._ IYNYON SdAY G2-S YI/8El g S v WL/ L TAM/BI 11
*HDLOWN BNYIS dH /€ HOLON 8NYIS 1437 1=} dOLIVLINOD
HSNYg
ATG/HEI ﬂ REIVE
30010 NOISS3HddNS
N r——1 dAV 0l
AT AR T VEO/TE gk [ VEO/VE " 3w
HOLIVLNOD NIYN A HOLIMS AN 190
REIVA a4
{08
XI19/WEl AN VH0/E
HOLVIIONI 3F9HVHISIA Ad3ILLVH
| |
aE- T+ =T+ -1+ -1+ =0T+ U E
SL110A 9 S170A 9 S170A 9 SLT0A 9 S170A 9 S1T0A 9
H3IOHYHO AY3LLvVE LT0A 9€

V¢

5680331178 (08-2012)
Home f| Find... §Go To.. n n

2-60



STANDARD PARTS

-10551745)

-H20 Model (S/N 10000000

ic, ec

ical Schemat

Fig. 30 - Electr

1045548

AVI3Y NV 4
N o HOLIMS 03SIVY 33933n0S
W/ El -_@\T AR IS REI%] o T
HOLOVLNOO NY4 OVA mm|_
ATINLYNTHd NV 3 OVA YETTH (on) 853 v
440 ONINHNL WOMH HSOTS | XT&/73ET | £ T2 IRNSURES ANG/TI REIVAY:
ANVL AHIADDIY SINIATH _lvT_ L HILIMS 1V0 14
HINIL NO-AVT30 ANOD3S € ATG/NEI
TI04 TON SIDINYL 4= v
M50 531105 N NG SNbIL 330
HOLOYLINOD NY4 WNNIVA HOLIMS LOVHL3Y oo —— 0N a3y |Y o N T8/9E]
[ NWL/OT g T
S T
g. % HILIMS
avoa 17n4 _|1|yj 8n89s
g E A S — T
Wod—__"TaN" »18 [¢ IHW/VE| 2
HOLIMS ONLX3 NO T/ 3eT
D <
dnd/gL — \/ T AH9/V8AVID /d8 THM /6
€a
HOLIVLINOD HSNHE 20010 SN0TE
sV P Twrs
20
(OtH=22)
WoLi08
N N AT 9F ¥3IN30
T|AVYUD / 48
! dol
\V 4nd/az NH9/52 NE9/GZ |1
S0 (TVNOLLNEANOD)
HOLIMS
OCH-2?
AV 13y é
13doy¥d  $unazor Nuo/vsz
m JATVA NOILNTOS @
yaanxel gl 1T oe dnd/L - \&Js RENVA:
P HILAWHNOH
V.8
INTHOVR L N D,
REVY i
03ZI9¥3NT SI N 58 _l,w_\l_ o8 10d 3TLLOMHL
am4 A3
NHO/S  NT8/Y
{ Nuo nigl 13A LeM a3y el )
o
N ™ < w| ©o| N~ 0| ® réuuz.ﬁ_ommm_ -

2-61

5680 331178 (08-2012)
Home f| Find... §Go To.. n n




STANDARD PARTS

-10705714)

-H20 Model (S/N 10551746

ic, ec

| Schemat

ica

Fig. 31 - Electr

1045548

XYN SdAY 0¥ 0L
IN3FH4ND HOLAOW 13d0dd
S1INIT 4371041N0D

5400714 T3A37
HLOOWS_NO SdWV 11-G
+40LON 13d0d¥d dH ¢/1

SdWY 02Z- LI
+d010N WNNJVA

av071 IVAION SdV G2-§
*HOLOW 8NHIS dH +/E

av¥071 TYWHON SdAY Ge-S
“HOLOW 8NHIS dH v/E

43I9HVHO AY3LLvE 170A SE

| o5/ B B 2
-
ﬁ 1t
— zm__._mmxoz_ IH 1NdNI _I.Sn_z_ Sn_L 3aoia zoﬂmumn_nsm \/\
HOLIMS 371 104HL VHORZT g TYHO/OE gt
A ¥377041NOD 13d0Yd 802l wn__.”» I dNY G2
9~ VHO/VEZ "  NHB/VZ
Zl 1 el 280
g Y
EREZE] NYE/ZZ AP0 wNd/12
YOLON 13d0dd
+@ LV SI 300N aNV
-g 1V SI 379VN3 N3HM
3AILOV SI a4vog Oz2H-°°
19 TR LS T
v TED) S5 T [G0 €
(@ vds) 8-9r T
IV vas) €50 —
19 oS! 2-8r
w o
o
YE/XEL Lo
L8 — Wi o
m dNY 0l Nug
AY9 B
e Zel ] ~— 0z
o v £82
\ A = ]
\ .ﬂ..zﬁﬁ..l. = I xmaer
W
&R I dAv G2 )
YI/OEl g S y  Hnd/Zl eh NIE/91 ~ ~— " NHE/Z 17 NHO./GE
HOLO0W NV4 JVA HOLOVINDD NV4 JVA €490 mopoiz.%& B
h SdWY OE <
WIVEl y S g Ad9/8I — THN/YGI EX
HOLOW ENdIS LHATY ¥80 w18
F SAWY QE |
a/gel g <oV vy NVL/02 ~— 1HM/61 I
HOLOW 8n¥ds 1431 580 HN 1Y NN
HSNYg
WTG/HEI _'n_"“ TIN I
30010 NOISS3I¥ddNS N:ao:J
aw Y div 0l
WI1G/TEl N AREIVES TINY VBO/BE \Lopak 2 VHO/VE  ~—  Q3u/vl
HOLIVLNOD NIVA A HOLIMS A3¥ ols-3 oAt 199
13907 YV H3OUVHO
{0g)
R AN va0/€
YO LVIIAN] 39HVHOSIA AM3LLvd
____ ____ ___ ____ ____
e/ e Ll s T |l T L prdarT
5170A 9 S1T0A 9 SLT0A 9 S170A 9 SL70A 9 S170A 9

[

5680331178 (11-2014)
Home f| Find... §Go To.. n n

2-62



STANDARD PARTS

-10705714)

~H20 Model (S/N 10551746

ical Schematic, ec

Electr

Fig. 31 -

1045548

AVT3H NY4
~ N HOLIMS 0351y 33933005
YTl -_@_+ Ve vl YT 1de REI% o TV
HOLI¥LINOD NV4 OVA mw.|_
ATIUNLYNID NV VA b BT e 813 v
440 ONINHNL WOH4 HSO1S PREZECI e Nag/2l gg| [NV [ 98 NG/ REIVANS
INVL AHIA0D3Y SLNIAIHd _lvT_ FLHILIMG 1Y0 14
43NIL NO-AYT130 ONOD3S € HIB/NEI
TN LON SIINVL by
AT5055005 NIHM NG SNUL 30
H010YINOD NV4 ANNIVA HOLIMS 19VHL3¥ yoor——joN a3y |V OWTa/0E
C__ NVL/0l g
5 REVVE
% HOLIMS| |
avo1 114 _|1|2”_ Bneos
gt L e g
00°__°TaN wa [ TAveT S
HOLIMS ON3LX3 N0 YT
@n) >
gnazar N> Tworve thao % THW/6
4010vINOD Hsnug | 8 3gora onivooTE
anavr P Twrs
a
(OHO3)
noLios
L N 318 oF ¥3LNID
2 AH9/68
! dol
L oz | EN/GL By NE/5Z N®/Sz < |1
(TIVNOI IN3ANOD)
HOLIMS OHO3
AV 134 \r
13d08d - T9nd/3z Nua/vaz
0 JA WA NOILNTOS )
YT 5 1 T ok /L &, REIV
P 43LINYNOH
v/8
INHOYM S0 N3 n)
TINTh
03219433 SI ¥I sl ] |o¢ 10d 31LLO¥HL
amaR N A3H
N4O/S  NTE/Q
{ v n1g| 13| LhM a3y 8| )
{uzix 10d
FTLLOYHL o
N ™ < w| © N © o -

2-63

5680331178 (11-2014)
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 32 - Electrical Schematic, Standard, Fast, & ec-H20 Models (S/N 10714325-10740686)

1074198 _C
BATTERY/CHARGER PROPEL
SYSTEM SYSTEM
! 1
: E%
M M %’ §g§
i
REHE
E . é g g 2
P 1| s
" 2

BATTERY
13AC/BLK
EZ:: NN
2AR

@
W:GCM. SOLENOID ;N(E

i[1
i)

voc

4/YEL

e
SQUEEGEE RASIED
SHITCH

11|
il
voe
s
KEvSWITCH
30/TAN
A8/WHT .
- aausen

BATTERY SELECTION
CONNECTED = LEAD ACID
8K PROPEL SPEED

=
=l ‘ i |
B
G L3 [ 5 | 5
I i
z 23 mgg
=, § ! : T §§§ ﬁggéf
T ¢ j\g

%3 5

| e ¢ @_%
= i , :

F2
100A
j 33/0R6. 2
_am—of{,_m_&n»—mq
7.5A
o 23n/0R8 =,
25 AMPS
cB2
1/PNK N
____<%{<:)}§,=am_______ax.
PROPEL. MOTOR
35/6RN.
n
L4C/YEL

OPTIONAL E-STOP SWITCH

1C/RED

2-64 5680331178 (06-2015)
Home f| Find... §Go To.. n n



STANDARD PARTS

Fig. 32 - Electrical Schematic, Standard, Fast, & ec-H20 Models (S/N 10714325-10740686)

1074198_C
SCRUB AND RECOVERY ECH20 MODULE
1 SYSTEMS MODULE
:
g
2 A g
E 3
e : ag 1
239 g
o 8
BIRE 1LYE T | 5 WU
: E g g 3 5
E%ﬁ %ﬁ %‘B o N E § Eg § |
B Bl 2] |8 5|
gt | gil iy ST
B i 1L
g ; d o2
5 ilg @ g E gs I:‘
M o |t |l g |
Esﬂz .5_%% [} e 3 ,,E..s 4
A g Bl i
] E ooz :
| |
§ 2 e ) — % {f3es fud
8 na/sy F
e, i 8 q49 3 39 Eg 3
SRR RL
;] L' E §§§ 8
o s |
e R g
; :
: :
o iy 58
§g PR3z A
= &
g::g g
E 8+
3 § :
§

5680331178 (06-2015) 2-65
Home f| Find... §Go To.. n n



1074198_H

)

N (] < 0 o M~
o
w
<
HOUM® LN LOvHISY m
440
avo1 T4 VZ'r (| S T REVIA
HOLVLOV 1417 OVEH Eneos v ARG =T H TR/
1
T TR/t 4
HWouMe uw aana T © [ WL/0T >
HOLVALOV OL TVNYALNI NS EW0S
S
TEPET NOLLON NI ST T
INCHOVA NGHN Y aTvETR <&+ TR >
GIZIOUNT S b M
YOI *1d0

ean
brer | a<< P> ——mar E=a ANV [YETE (v T
- - me/g na/oe
AN
3d0kd

-H20 Models (S/N 10740687-

PROPEL
SYSTEM

Fast, & ec

Standard

SYSTEM

BATTERY/CHARGER

Fig. 33 - Electrical Schematic

STANDARD PARTS

—
<
—
o
N
~
o
S
<)
~
—
)
[+
[s2)
o
[+
©
[Te)
NE5/S 1-10d N/SE n
X ] o ey -
0Fds B 6
739/M0V = 0310INOOSIO YRAVET ]
Qlov Ov31 = G3L03NNCD
NOILOTES ALELLVE i a/eE
/e 93768 wig| e
079 ‘@I =7) S0
T < 7 “ TAW/BY | e .
e NVI/GE | T HOLON T3d0bd (@)
HOLYOIONI 39HVHOSIO AM3LLVE YTy — < > w =
< " " INa/TE G
O = +@)
3NIN0-1 3eNa
< ey )
“ TOVEZ .
D ) : S ENE Y A d
c
T
o <&, =112 wv”%.n_..um ﬁm.:ua m!_:m.-«s_.zﬁ HOLIAS YOOWAINI Y3OHVHI
B ] HOLIAS d01S-3 VNOILdO (o))
HOLOVINGD NIWA NS SN T
) X T HORE > = VEo7E S
Is = o
HOLINSASY SHITIOHINGD T3d0Hd ONd SILHD
HLIN SINTHOVN ¥316v3 NO ATNO I
VHO/EE ¥ VHO/E SLIN OL GLOINNOO  VHO/E
S3143L1va J0ASE
20A @ m 9 204 @ 20 9 04 o 20 9
; I A1 f——=| | lF——=]1]1} S

NYO _—
NvO
1/RED <!
TO: TELEMETRY

*S378v) A¥3LLVE O1+SL01 ONV 60¥SLO1
1390 SAIM NVO ? AULIAFTIL HLIN VN3

*L12222¢ 'SHIN NVO P AWLIFBL
LNOHLIM S31GVD ¥394VHI OWVONVLS

*80¥SLOT#
“NVD 3 AMLINFTIL HLIM “ASSY 378vD
Y3THVHO (¥VO8 440 “1dO HLIM NMOHS

a SR/ET
d

2d
a

<
<
<
<

%
-
2-66



1074198_H

)

2-67

9BZELOT4 ISSIVH 0ZHI3 TVNAZINI

3INAON D2H-03

5 13/BLK — 3
TO: TELEMETRY

STANDARD PARTS

ECH20
MODULE

-H20 Models (S/N 10740687-

, &ec

Fast

Standard,

Fig. 33 - Electrical Schematic
SYSTEMS

SCRUB AND RECOVERY

_H__ B8980YO1
035070  ATIVAHON AS *SS3Hd
Sa7Te | \|§_|A¢_ [2S
WHZET || ERE N
FRET |
2281500 -7 ¥0100 é_.n_llNﬁll|ATj oo - e %A@
- 8! /B8 = dnd NOILNT0S
il T SdwV ol
CEy L = ey O RS
+8 LV SI 300n ONV &
i e e ZN39 :W3LSAS 0ZHI3 TWNOILdD
HO10N EN¥OS 1HI 1Y
|w_.§u|A¢mOu¢ =y
v a +82
avoT IVWHON SdWW S2-S LVINGD
TSHOLON ENHOS cHv /€ 0.
HDLON GM3S 1431 HOLOW anuds
Jﬁlﬁ@w R~ > I}
LUV - S v 11
8 v S8 a@an
N3LSAS 1SV4 VNOILdO
N4 05 LSV W 1svs o1 ; E
1L o
H&/0E1 é Hnd/oLz 10 BAMYZ C Nel2/a2 0
[} v o om0 T
HOLON NV MMOVA HOLOVINGD HANOVA saw sz W WOLVINGD NIWH (@]
11
JﬂﬂWA v BNd/LT mezar N NHG/VE > 1T G
Q v GEN 28 arn
SdNY 02-L1 % )
10N NANDVA W g @ |
T < 5 SNLSAS LSV .
AV 15V4 7/ ONV 02HO3 YNOILdO ©
HOLINS LSvd n
°nd/Z und/L @ o=
m i LL
Sa
3AWA 08 m
¥Nd/aL Mm / w N49/VS2 H3JANT 0
= % I
b —manr > P TEo78 przic]
A £ ML o e a S
SN HOLOVINGD N¥: IOVA TQEH|A¢@W TONE 7 %TEJ - ~
D o
oan HOLIAS G351VY 3393305 w N
iﬂ@¢ N 7aT No75T <A D> AT ~
HOLOVINDD WANVA <3
X ..o N 2
x T NG NIa72T = ® WNd/TT —
{ -
ATRNUMRID NV %
ANNOVA 3HL 34340 ONINHNL NOY¥d
HSOIS WNVL AHENOD3Y SINIARNd o
iRl e s e 2
(4] ™ N~ Ire}




1074198_H

)

-H20 Models (S/N 10740687-

Fast, & ec

, Standard,

Fig. 33 - Electrical Schematic

STANDARD PARTS

02bb201# SSIANHYH *(00A 9E) HOIH SI 6-1d LNGNI *N19/Gh BUIM -
*(DOASE) HOIH SI 1-1d LNANI AMO/B RdIN -

ATNO AYLINFTEL °1dO *100A 0) NOT SI ST-1d LNeNI “¥Nd/L TN -
INO 31037135 S1 W3LSAS 0ZH-03 IHL ONV ‘ONIGENEIS SI INIHOVA 3HL N3HM (2

*(J0A 0) MO SI 6-1d LNdNI ‘NT8/9 3WIM -
*(O0A9E) HOIH SI 1-1d LNANI “Ad9/8 AIM -
*(00A 0) MO SI 8-1d LNNI “dnd/L 3dIM -
2440 3103713S SI WALSAS 02H-03 3HL ANV ‘ONIGENHIS SI 3NIHOVAN 3HL N3HM (1

<
-
o
9
N~
(<)
©
N~
-
=
™
]
o
@
©
re)
153100 n
JINAON AHL3IN3T3L :1d0
SR/ET ] e 9y (HOIH N3HM NO 02H-33)
a9y NOLLOG HOLINS
N
SR/ET = g (HOIH N3HA NO Gnxos)
SR/ET s 0 AHo/E H3INZO HOLINS
L _”V|n3 Y73 g oI . 0.
(N0 = O T L
3L INENOH < >
¥ 52 =
2 A/LL HNa/LL P GETZAI -~ 5 o
? 13504 NN — (@)
B B =z B o >
5 o A s Sz
=
AN/ YE/7€1 W s
w ©
=) 1
I m c
N 7 B i
g o (¢D)
X O > |
i N N I
o ) 3 £ . m
N Z| Z| N o
R < < o) 0
b (8] (8] ™~ -
& L
i
£
<
o

CAN- —
—
79 —
SHUNT HIGH
—

GROUND/

SHUNT LOW

13/BLK =
CAN+

2-68




STANDARD PARTS

Fig. 33 - Electrical Schematic, Standard, Fast, & ec-H20 Models (S/N 10740687- )
1074198_H
[u]

HOURMETER
(LOW = ON)

<7

.
£
BLK s § g
a8
go o & g
3 Ba 104 8§ 8 :
# gz
#1017079 3 8 N N h 2
g
) E 2 7| g
AC PLUG g g E E 3
uwoF
GELTA-O. CHARGER : LR z @
s CONNECTOR g g ...
BLK = |3/BLK s E Q§§§
B £
ol WHT k5o P2 |_CAN-/GRN 2 s = g E
o GRN k) P L_CcANe/YEL o 5ld BoE E
=) v g = 2,2
< RED |, 4+ |_1/RED 8 a & n=o
8 & i i SlE o4 Z =
w 5680 - - - & Lag
5 CHARGER L . £33 E
= CONNECTOR g=27
] >
=i &
: : : g @ £eE3
] ) & . E Wy
B 2 g =553
o 2 = @
N = I
] ]
52 2
i %g 32
§ # g 53
g % 58
R
2 B
6 558
B
8

L

| L/RED
/RED
SHUNT HIGH

=

OPTIONAL :

OFF BOARD CHARGER
WITH TELEMETRY

5680 331178 (07-2017) 2-69




STANDARD PARTS

S13%I0S AvI3Y 0SI 9N ANV SW ‘b N
v-y .__<En_ /r/r o
ENA :_m @ _
® @ @ @ A
HILIMS
o 1S4 "Ld0
>
=_ g vLaa m v ®
an :. H N @ n ° ‘ ©
3 ] €0 za
L [@0]

QN3 03HIM
3HL NOYd 03mMIA
SV SHOLIINNOD,
AVT3Y 9N ONY ‘SN ‘bW

10551745)

&w @* o

Q3NNLLNOD W\WMWW.HHH - g

Lo 0 © b

Main Wire Harness Group (S/N 10000000
:
©
®
(=]
H

5680331178 (08-2012)
Home f| Find... §Go To.. n n

l_l_;xg
s2ds
TR
=\\
4.3§>§

0-0 7ivi3a

) 7109
my W e

oae
@ [ [

Flg 34
= O=
o=
©m

o @ W sn..nn_“_sgw'z.n»_“_xoﬂ.ﬁx:_“_ en  en ER oA
[ [STISTIST =

Iy SW SW 144l NV 4

N3 Q3HIM FHL
NOSJ GIM3IA SV
¥OLOINNOD HOLIMS

N ISV4 LD

2-70




STANDARD PARTS

-10551745)

d (S/N 10000000

Cont’

Main Wire Harness Group

Fig. 34 -

55| 1ov 1417 “ug

dNNd 05 4o oW HSNYE ASIO 1431 E H
HOLON HSNHE TAD LNOM4 g
G5)
Jset] o2 O
v

(FaST only)

2

© 9
T c
885 ¢
.m._laﬂ
.mOmO
= =)
m006
o -
9 T ©
68 2
o o
T3
Q=82
wZo
SHZh

dANd dlv

2-71

d TvLaa

(°930 06 Qgilv.iod)
G3INNLLNOD

()

3AVA
Es 2% I+ 440.1NHS

Y3INIL dNNd

a TvLda

HOLIMS 13A37 aIndI

YOLOW HSNYE XSI0 LHOTY
YOLOW HSNY¥E TAD Hv3Y

HOLOW NY4 WNNIVA

:

][]

HOLOW 713d0dd

5680 331178 (08-2012)
Home f| Find... §Go To.. n n




STANDARD PARTS

Fig. 34 - Main Wire Harness Group - Cont’d (S/N 10000000-10551745)

KEY

SWITCH HEA

cBl BRUSH HEAD
LIFT SWITCH FAN SWITCH
.y 3C CoM
o
- F

D4 5 6 8
DIODE 2 4
i

B2 - FAN
BRUSH HEAD LIFT =
SWITCH CONNECTOR
AS VIEWED FROM
2A

2

B

switeH Ne CB3 - PROPEL
DETAIL F-F

TIMER 3

Ge)=r] ™

@
S s (@)

CONTINUED
”
El THROTTLE
3

Ref. Part No. Serial Number Description Qty.
\% 1 374221 (10000000- ) Harness, Main, [5680] (Replaced By 9009109) 1
A 2 222290 (10000000- ) Diode, Elec, Plug 5
A 3 222290 (10000000-10361689 ) Diode, Elec, Plug [FaST Only] 1
A 4 1043311 (10361690- ) Harness, Jumper, Pump, FaST, 36vdc 1

N/S 222666 (10000000- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 2

v — Identifies an assembly
A - ldentifies parts included in assembly

2-72 5680331178 (08-2012)




)

STANDARD PARTS

™
~
YR «
9-9 11v130 ~ o e ]
i | GN €l /’/' O] _M_
®OOOOD O Wb gz
LT T T m -
_ ) _ @ _ _ ® _ ] n m@m
9 7Ivi3a () v
9N Wm .J|..|| MH| i n L [2ev] lJl,\_l/
WUI e Ko~ G3NT N0 @eﬂ 03 " :
[Co) &g]
m@ . @ @E RITE , m fo2 ] () -
il © e o
AVI3S 9 OW SN “ON Il 8 5 e _“mm_wu_ll
ANLVa , (431 [¥s2] /
1w 2 " i (434 2 RN ver (3 2 tves) 1 E_ -
Q3INNTINOD == e S S v ok i
H 11vLl3a : (430) 2 \ (439 2 143) 2 foc] 4007 WG
o g 3 AN o ®
[ec1] w.ouu % \ o
oL - -. | - |$. wﬁ% ] @ It 108
S'E - ]
(439) 2 _“m“_ r L] [eiei] = @ 2
R G om
bl (3 2 EQ | LERERY
(434 2
o 5 =S “
Hmonm + _”m@mm“_ (43 2 g
1434) 2 i ﬁ (]
B1] e

Main Wire Harness Group (S/N 10551746-

Fig. 35

TN\ N\ oL
7 \ u3dnnr
/ (4l 2 Halins
(43 2 N
e NSO —
Z \ [

7

=4 SW PN
800 S8v et €[ 800 ey vee €| 800 SBY veE €

oo

ON SW PN

9

[81]
~o ot [082]
o1
/ (4 S n_v
_“%.mm_“_ | Hw.n%u H%mmm_u m H%mm_u w o ow o+ "ROR g e .
LI goUEs  8mé
© 0 -1 e E a e E E
EN BN En €N E
9 @ _M_ 9 NI - 1N HSNHE - 2w
(434) € E
NYd - EN

5680 331178 (08-2012)
Home f| Find... §Go To.. n n




STANDARD PARTS

)

d (S/N 10551746~

Cont’

Fig. 35 - Main Wire Harness Group

3AVA

NO[LNI0S

| v

(@©9)

“ 10v 1417 *ue
e v

(439 £

{

wl

(438) nl\

il

S

" \[8)

[EL1]
0'8s

Gy M.._ J1vida

[2ce1]
(¥) 0S5

[se21]

e——Qa' 1S

3 7ivi3a

[eso01]
le——o'er

52

A|o._\|4
J (434) 6

S

[9602]
528

- (3 L
: [z01) e
lzs1] +
)
.M vV g
o 2 @&
w 55 b ) @)

B[]

[9s€]
o bee] [ ] e
INTVA
: ez
() 8 W3NIL dAnd

HOLON HsNHa

dhnd *130

440LNHS

4 7Ivl3a

HOLIMS 13A37 4InDIT

1ives

x
7] el

HOLON HSNYE LHOIY

HOLON 13d08d

TIVNI
Ad3lliva
3AILVO3N

d3NNT1INOD
a rvi3a

WE3L

5680331178 (08-2012)
Home f| Find... §Go To.. n n

2-74



STANDARD PARTS

Fig. 35 - Main Wire Harness Group - Cont’ d (S/N 10551746- )

CBI SVI] TCH

4 (REF)
HEAD ACTUATOR G SHlToh FAN SVITCH

FUSE ~a

= ED \n

BRED L
D[GI -f T

3 % [330] [z:sgl

e \ﬁ'r's\ L

12.0
[305]

5.0
[127]
st|ArNcH e[ B i €83 - PROPEL
| T
2
7.0
[178] 2.0
[s1]
1 ~a
ll

| -
12.0 . TIMER 3

2 = TIMER 1

3.5
[89]

DETAIL H

|
CONTINUED FROM % n Z3A
SHEET | OF 4 \ 80 mig
[457]
Ik
o [(432)
=[]
] El THROTTLE
]
e .-
Ref. Part No. Serial Number Description Qty.
v 1 1068900 (10551746- ) Harness, Main [5680] 1
A 2 222290 (10000000- ) Diode, Elec, Plug 5
A 3 1016039 (10551746- ) Fuse, Blade, 007.5a, 32vdc 1
A 4 1043311 (10361690- ) Harness, Jumper, Pump, FaST, 36vdc 1
N/S 222666 (10000000~ ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 2
- ldentifies an assembly
- ldentifies parts included in assembly
5680 331178 (08-2012) 2-75




STANDARD PARTS

Fig. 36 - Drive Adapter, Wire Harness Group (S/N 10714325- )
= = :
Y ¥ o [[]18E
oo/ IEE
T -
E IE, E |=| ﬁAmm% 2
g

g B B
:
\ |
0
1\
3
2
® %
& g B 2
;‘ : [ = -2
iR |+ Bl 2 2 =
& SRR Sl
Bl 5] [ ][] 3
R DoopnnE = IIE
§ @ ) oz 883 B
g 3 &8 ok
o= g e §
e -g-gg 5 5 ES ;
Ref. Part No. Serial Number Description Qty.
1 1206698 (10714325- ) Harness, Drive, Adapter [5680] 1

2-76 5680331178 (11-2014)




STANDARD PARTS

Fig. 37 - Label Group

ef. Part No.
1 1064816
2 222578
2 222579
3 1044942
4 1047741
/S 374000

5680331178 (08-2012)

Serial Number
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

Py

~— N ~— ~—

Description

Label, Model [5680]

Label Set, Info/Hzrd [5680/5700]

Label Set, Info/Hzrd, Tj [5680/5700] (Japan)
Label Set, Opertnl [5680]

Label, Logo, 264Mml, [Tennant]

Label [Caution, Battery] Tj (Japan)

G)_L_L_L_LNQ
<

nn

2-77



STANDARD PARTS

2-78 5680331178 (07-2017)
Home f| Find... §Go To.. n n



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 — FaST Air Pump and Detergent Group Fig. 20 - ec-H20 Operator Console Group . ... 3-38
(S/N 10000000-10361689) .......... 3-2 Fig. 21 - ec-H20 Label Group ............... 3-39
Fig. 2 — FaST Detergent Group Fig. 22 - Iris Telemetry Group . ............... 3-40
(S/N 10361690- ) e 3-4 Fig. 23 - Iris Telemetry Battery Manager Kit . ... 3-42
Fig. 3 — FaST Solution Supply Group, Disk Scrub Fig. 24 - Scrub Head Drive Group, Model 700C,
Head (S/N 10000000-10361689) ... .. 3-6 700mm (281in) ... 3-44
Fig. 4 — FaST Solution Supply Group, Disk Scrub Fig. 25 - Scrub Head Frame Group, Model 700C,
Head (S/N 10361690- ) R 3-8 700mm (281in) ... 3-46
Fig. 5 - FaST Solution Supply Group, Model Fig. 26 - Scrub Head Drive Group, Model 800C,
700C / 800C Scrub Head 800 mm (321in) ... 3-48
(S/N 10000000-10361689) ... ...... 3-10 Fig. 27 - Scrub Head Frame Group, Model 800C,
Fig. 6 — FaST Solution Supply Group, Model 800 mm (321iN) ... 3-50
700C / 800C Scrub Head Fig. 28 — Scrub Head Drive Group, Model 900C,
(S/N 10361690- ) I 3-12 900 MM (B6iN) ... 3-52
Fig. 7 — FaST Foam Filter Group Fig. 29 - Scrub Head Frame Group, Model 900C,
(S/N 10000000-10361689) ......... 3-14 900 MM (B6iN) ... 3-54
Fig. 8 - FaST Solution Pump Group Fig. 30 — Battery Kit, Heavy Duty Wet, 335AH .. 3-56
(S/N 10000000-10361689) ......... 3-16 Fig. 31 - Battery Kit, AGM, 320AH
Fig. 9 — FaST Solution Pump Group (ChinaOnly) .........ciiiiiien, 3-57
(S/N 10361690-10581880) ......... 3-18 Fig. 32 - Battery Charger Group . . ... ......... 3-58
Fig. 10 - FaST Solution Pump Group Fig. 33 - Transport Group ... .. .......cvonn.. 3-59
(S/N 10581881- ) e 3-20 Fig. 34 - Hydrolink Battery Watering System Kit 3-60
Fig. 11 — FaST Operator Console Group ... ..... 3-22 Fig. 35 - Tire Assembly, Solid ................ 3-61
Fig. 12 - FaST Label Group ................. 3-23 Fig. 36 — Tire Assembly, Foam Filled .......... 3-62
Fig. 13 - ec—-H20 Solution Pump Group Fig. 37 - Tire Assembly, Air Filled, Gray ....... 3-63
(S/N 10000000-10581869) ......... 3-24 Fig. 38 — Telemetry Wire Harness Group ...... 3-64
Fig. 14 — ec-H20 Solution Pump Group Fig. 39 - ec-H20 Wire Harness Group
(S/N 10581870-10740686) ......... 3-26 (S/N 10403557-10489541) ......... 3-66
Fig. 15 — ec-H20 NanoClean Solution Pump Group Fig. 40 — ec-H20 Main Control Board Harness Group
(S/N 10740687- ) 3-28 (S/N 10489542-10740686) ......... 3-67
Fig. 16 - ec—-H20 Solution Supply Group, Disk Scrub Fig. 41 - ec-H20 NanoClean Main Control Board
Head (S/N 10403557-10740686) .... 3-30 Harness Group
Fig. 17 - ec—-H20 NanoClean Solution Supply Group, (S/N 10740687- ) I 3-68
Disk Scrub Head Fig. 42 — ec-H20 Wire Harness Group
(S/N 10740687- ) I 3-32 (S/N 10489542-10740686) ......... 3-69
Fig. 18 - ec—-H20 Solution Supply Group, Model Fig. 43 - ec—-H20 NanoClean Wire Harness Group
700C / 800C / 900C Scrub Head (S/N 10740687- ) e 3-70
(S/N 10403557-10740686) ... ...... 3-34
Fig. 19 — ec-H20 NanoClean Solution Supply Group,
Model 700C / 800C / 900C Scrub Head
(S/N 10740687- ) e, 3-36
5680 331178 (07-2017) 3-1




OPTIONS

Fig. 1 - FaST Air Pump and Detergent Group (S/N 10000000-10361689)

3-2 5680331178 (11-07)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 1 - FaST Air Pump and Detergent Group (S/N 10000000-10361689)

Ref. Part No. Serial Number
1 1028487 (10000000-10361689
2 222159 (10000000-10361689
3 08708 (10000000-10361689
\Y 4 1008211 (10000000-10361689
A 391449 (10000000-10361689
5 49162 (10000000-10361689
6 1005255 (10000000-10361689
7 1014985 (10000000-10361689
8 1013902 (10000000-10361689
9 1008349 (10000000-
10 1002898 (10000000-
11 1002899 (10000000-
12 1005435 (10000000-
13 613735 (10000000-10361689
14 1015042 (10000000-10361689
15 08716 (10000000-10361689
16 1005413 (10000000-10361689
17 1031375 (10000000-10361689
18 67767 (10000000-10361689
19 16944 (10000000-10361689
20 19065 (10000000-10361689
21 1020542 (10000000-10361689
22 1017015 (10000000-
22 1017022 (10000000-
22 9002021 (10000000-

N~ v v v v v v e e e v e e e e e e e e S e e S S ~—

Description

Timer, 36vdc, Detgt [.350n/1.380ff]
Screw, Hex, M6 X 1.0 X 25, Fmg

Nut, Hex, Lock, M06 X 1.0, NI
Pump, Air, Ele, 36vdc

Kit, Repair, Diaphragm, Air Compressor
Screw, Pan, #08-10 X 0.50, F/PIstc
Filter Assy, Air, Molded Ure

Hose, Afmkt, Pvc, Cir 0.25id 8ft
Valve, Check, 2 Gpm 2 Psi Bm04/Bm04
Brkt WIdt, Box, Dtrgt

Coupling, Fem, W/ Valve, .25 Brb
Coupling, Mal, .25 Npt

Fitting, Plstc, Piep, Cap, Pf04

Clamp, Hose, Wire, .40 - .42

Plate, Mtg, Detgt Pump

Screw, Hex, M06 X 1.0 X 20, Ss
Pump, Detgt, [560s]

Clamp, Hose, Wir, .29 - .31 [Dbl Wire]
Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M4 X 0.7 X 10, Fmg
Washer, Flat, #08

Resistor, 011.000hm, 40watt
Detergent Pkg, 2 Liter, Sgl, 365
Detergent Pkg, 2 Liter, Sgl, 665
Detergent, 2 Liter [Fast 965]

Qty.

P S @ o T & s I e e O N R S NS T O T T W SR S N o RS N U \ b RS G Y

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (03-08)

3-3




OPTIONS

Fig. 2 - FaST Detergent Group (S/N 10361690- )

3-4 5680331178 (10-08)
Home f| Find... §Go To.. n n




OPTIONS

s
1)
b

Part No.
613947

1008349
1002898
1002899
1005435
1017015
1017022
9002021
613735

NOoO oo 0ok WON =

5680331178 (10-08)

Fig. 2 - FaST Detergent Group (S/N 10361690- )

Serial Number
(10361690~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~

~— O N ' N N ' N ~—

Description

Hose, Pvc, Clr, 0.25id 0.380d 026.0I
Brkt WIdt, Box, Dtrgt

Coupling, Fem, W/ Valve, .25 Brb
Coupling, Mal, .25 Npt

Fitting, Plstc, Piep, Cap, Pf04
Detergent Pkg, 2 Liter, Sgl, 365
Detergent Pkg, 2 Liter, Sgl, 665
Detergent, 2 Liter [Fast 965]

Clamp, Hose, Wir, .40 - .42, Yel

Qty.

—_ =2 A A

3-5




OPTIONS

Fig. 3 - FaST Solution Supply Group, Disk Scrub Head (S/N 10000000-10361689)

Q

5680331178 (11-07)
Home f| Find... §Go To.. n n

3-6



OPTIONS

Fig. 3 - FaST Solution Supply Group, Disk Scrub Head (S/N 10000000-10361689)

Ref. Part No. Serial Number Description Qty.
1 1006401 (10000000-10361689 ) Hose, Afmkt, Repimt, Brd, 0.50ld 3Ft 1
2 63245-1 (10000000- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 54333 (10000000~ ) Clamp, Hose, Wormdrive, 0.31-0.88D 4

5680331178 (03-08)




OPTIONS

)

Fig. 4 - FaST Solution Supply Group, Disk Scrub Head (S/N 10361690-

5680331178 (10-08)
Home f| Find... §Go To.. n n

3-8



OPTIONS

Fig. 4 - FaST Solution Supply Group, Disk Scrub Head (S/N 10361690-

)

Ref. Part No. Serial Number Description Qty.
1 392256 (10361690- ) Hose, Pvc, Brd, 0.50id 0.730d 002.01,Clr 2
2 63245-1 (10000000~ ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88D 3
4 1035794 (10541114- ) Valve, Check, 0005psi Bm06/Bm08 1
4 1043317 (10361690-10541113 ) Valve, Check, 0015Psi Bm06/Bm08 1
5 43844 (10361690- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
6 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.51,ClIr 1
7 30407 (10361690- ) Clip, Keeper, Open 1
8 32483 (10361690- ) Washer, Flat, 0.25, Sae 1
9 55845 (10361690- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1
5680 331178 (08-2012) 3-9




OPTIONS

Fig. 5 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10000000-10361689)

@

\/ 7
N

Y
N

V

5680331178 (11-07)
Home f| Find... §Go To.. n n

3-10



OPTIONS

Fig. 5 — FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10000000-10361689)

Ref. Part No. Serial Number Description Qty.
1 1006401 (10000000-10361689 ) Hose, Afmkt, Repimt, Brd, 0.50ld 3Ft 1
2 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
3 64743 (10000000~ ) Fitting, Plstc, Str, Bm08/Pm06 1
4 1019314 (10000000~ ) Angle, Head, Cyl, 700mm 1
4 1019440 (10000000~ ) Angle, Head, Cyl, 800mm 1
5 76099 (10000000~ ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
6 01685 (10000000~ ) Washer, Flat, 0.31 Ss 6
7 1014993 (10000000~ ) Bracket WIdt, Bar, Spray, 700mm 1
7 1014957 (10000000~ ) Bracket WIdt, Bar, Spray, 800mm 1
8 12273 (10000000~ ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 2
9 1014673 (10000000~ ) Bracket, Bar, Spray 3

10 11635 (10000000~ ) Screw, Hex, M6 X 1.0 X 12, Ss, NI 3
11 01684 (10000000~ ) Washer, Flat, 0.25 Ss 3
12 1014791 (10000000- ) Tube Assy, Bar, Spray 700mm 1
12 1013079 (10000000- ) Tube Assy, Spray, Cyl, 800mm 1
5680 331178 (03-08) 3-11




OPTIONS
Fig. 6 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10361690- )

<

o 5

P

8 @/

3-12 5680331178 (11-2014)
Home §§ Find... § Go To.. n n




OPTIONS

Fig. 6 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10361690- )
Ref. Part No. Serial Number Description Qty.
1 1011403 (10361690- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clir 1
2 54333 (10361690- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 64743 (10000000~ ) Fitting, Plstc, Str, Bm08/Pm06 1
4 1046020 (10000000~ ) Angle, Head, Cylrcl, 700mm 1
4 1046023 (10000000~ ) Angle, Head, Cylrcl, 800mm 1
5 76099 (10000000~ ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
6 01685 (10000000~ ) Washer, Flat, 0.31 Ss 4
7 1014993 (10000000~ ) Bracket WIdt, Bar, Spray, 700mm 1
7 1014957 (10000000~ ) Bracket WIdt, Bar, Spray, 800mm 1
8 1020341 (10000000~ ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1014673 (10000000~ ) Bracket, Bar, Spray 3
10 11635 (10000000~ ) Screw, Hex, M6 X 1.0 X 12, Ss, NI 3
11 01684 (10000000~ ) Washer, Flat, 0.25 Ss 3
12 1046049 (10000000- ) Tube Assy, Bar, Spray (700mm) 1
12 1025276 (10000000- ) Tube Assy, Bar, Spray [85cm] (800mm) 1
13 1043317 (10361690-10541113 ) Valve, Check, 0015Psi Bm06/Bm08 1
13 1035794 (10541114- ) Valve, Check, 0005psi Bm06/Bm08 1
14 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.51,Clr 1
15 43844 (10361690- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
16 1025580 (10000000~ ) Fitting, Pipe, Cap, P06, Nyl 2

5680331178 (11-2014) 3-13




OPTIONS

Fig. 7 - FaST Foam Filter Group (S/N 10000000-10361689)

3-14 5680331178 (11-07)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 7 - FaST Foam Filter Group (S/N 10000000-10361689)

Ref. Part No. Serial Number Description Qty.
1 1028578 (10000000-10361689 ) Valve, Water, Solenoid, 36vdc Pf02 1
2 49162 (10000000-10361689 ) Screw, Pan, #08-10 X 0.50, F/Plstc 2
3 1005564 (10000000-10361689 ) Fitting, Plstc, E90, Bm06/Pm02, Nyl 2
4 43844 (10000000-10361689 ) Clamp, Hose, Wormdrive, 0.25-0.62D, .31W 1
5 1020364 (10000000-10361689 ) Manifold 1
5680 331178 (11-07) 3-15




OPTIONS

Fig. 8 - FaST Solution Pump Group (S/N 10000000-10361689)

3-16 5680331178 (11-07)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 8 - FaST Solution Pump Group (S/N 10000000-10361689)

Ref. Part No. Serial Number Description Qty.
1 1005218 (10000000- ) Fitting, Plstc, Str, Pm08/Pm12 1
v 2 1005388 (10000000~ ) Filter, Inline, Pf0O8/Pf08, 80 Mesh 1
A 3 1005304 (10000000~ ) Screen, Filter, 80 Mesh 1
4 79273 (10000000~ ) Fitting, Plstc, Str, Bm06/PmO08 1
5 1006400 (10000000-10361689 ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, CIr 1
6 1002603 (10000000~ ) Brkt, Pump, Solution 1
7 43555 (10000000- ) Clamp, Hose, Wormdrive, 1.62-3.50d 1
8 1005630 (10000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
v 9 1005866 (10000000-10361689 ) Pump, Solution, Ele, 36vdc 1
A 391433 (10000000-10361689 ) Head, Pump, Kit 1
10 1005318 (10000000-10361689 ) Fitting, Plstc, E90, Pf06/Pm06, Nyl 1
11 1005219 (10000000-10361689 ) Fitting, Plstc, Str, Pm04/Pm06 1
V. 12 1005522 (10000000-10361689 ) Fitting, Plstc, Cap Assy, 0.040b, Pf04 1
A 13 1005506 (10000000-10361689 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 14 1005507 (10000000-10361689 ) Fitting, Plstc, Body, Spray, Pf04 1
A 15 1005508 (10000000-10361689 ) Washer, 0.34b 0.75d 0.12, Epdm 1
A 16 1005510 (10000000-10361689 ) Plate, Orifice, 0.040id 1
A 17 1006447 (10000000-10361689 ) Screen, 50 Mesh, Ss 1
18 49186 (10000000-10361689 ) Fitting, Plstc, Str, Bm06/Pm04 1
19 43844 (10000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d 4
v — Identifies an assembly
A - ldentifies parts included in assembly
5680 331178 (03-08) 3-17




OPTIONS

Fig. 9 - FaST Solution Pump Group (S/N 10361690-10581880)

(S/N 10361690-10536781)
12

/

Replaced By 9008870

3-18 5680331178 (08-2012)
Home f| Find... §Go To.. n n



OPTIONS

Ref.

0N O~ WN =

[ S T N
N = O ©

12

13
14
15

Part No.
1005218
1005388
1005304
79273
606325
1002603
43555
611010
1043318
43844
606317
9008870

9004079

573073
33932
49697

Fig. 9 - FaST Solution Pump Group (S/N 10361690-10581880)

Serial Number
10000000-10581880
10000000-
10000000-
10000000-
10361690-
10000000-
10000000-
10361690-10581880
10361690-
10000000-
10361690-
10536782-

~ o~~~ o~ o~ o~ o~ o~ o~ o~ o~

(10361690-10536781

(10361690~
(10361690~
(10361690~

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (08-2012)

~— O O ' — ' ' ' ' ' ~—

Description

Fitting, Plstc, Str, Pm08/Pm12

Filter, Inline, Pf08/Pf08, 80 Mesh

Screen, Filter, 80 Mesh

Fitting, Plstc, Str, Bm06/Pm08

Hose, Pvc, Brd, 0.38id 0.600d 024.01,Clr
Brkt, Pump, Solution

Clamp, Hose, Wormdrive, 1.62-3.50d
Fitting, Plstc, E90, Bm06/Pf08, Swivel
Pump, Soltn, Ele, 36Vdc, 60Psi [Deutsch]
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Brd, 0.38id 0.600d 019.5I,Clr

Fast Kit, Injector [5680/5700, Fast lii]
(See Breakdown)

FaST Kit, Injector [5680/5700, FaST Il+]
(See Breakdown)

Clip, Grip, Hose, 1.00-1.38, Zn
Nut, Hex, Lock, M4 X 0.70, NI, Ss
Screw, Pan, Phl, M4 X 0.70 X 10, Ss

Qty.

—_ = DN N = =

N

3-19




OPTIONS

Fig. 10 - FaST Solution Pump Group (S/N 10581881 - )

///
// /
/.

e

3-20 5680331178 (08-2012)
Home f| Find... §Go To.. n n



OPTIONS

Fig. 10 - FaST Solution Pump Group (S/N 10581881- )
Ref. Part No. Serial Number Description Qty.
1 73467 (10581881- ) Fitting, Plstc, Str, Bm06/Pm12, Nyl 1
v 2 1005388 (10000000~ ) Filter, Inline, Pf08/Pf08, 80 Mesh 1
A 3 1005304 (10000000~ ) Screen, Filter, 80 Mesh 1
4 79273 (10000000~ ) Fitting, Plstc, Str, Bm06/PmO08 1
5 606325 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 024.01,Clr 1
6 1002603 (10000000~ ) Brkt, Pump, Solution 1
7 43555 (10000000- ) Clamp, Hose, Wormdrive, 1.62-3.50d 1
8 611010 (10581881- ) Fitting, Plstc, E90, Bm06/Pf08, Swivel 1
9 1043318 (10361690- ) Pump, Soltn, Ele, 36Vdc, 60Psi [Deutsch] 1
10 43844 (10000000~ ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
11 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.51,Clr 1
12 9008870 (10536782- ) Fast Kit, Injector [5680/5700, Fast lii] 1
(See Breakdown)
13 573073 (10361690- ) Clip, Grip, Hose, 1.00-1.38, Zn 2
14 33932 (10361690- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
15 49697 (10361690- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
16 1037264 (10581881- ) Fitting, Plstc, E90, Pm08/Pf08s, Swivel 1
v — Identifies an assembly
A — ldentifies parts included in assembly
5680 331178 (08-2012) 3-21




OPTIONS

Fig. 11 - FaST Operator Console Group

Ref. Part No. Serial Number Description Qty.
1 1002326 (10000000- ) Plate, Ele, Cover 1
2 397889 (10000000- ) Switch, Rocker, 36vdc 05a Dpst On/N/On 1
3 383721 (10000000- ) Circuitbreaker, 10.0a 1
4 398526 (10000000~ ) Relay, 36vdc, 05a, Spdt N/O 1
5 71539 (10000000-10361689 ) Resistor, 022.000hm, 40watt 1
6 16944 (10000000-10361689 ) Screw, Hex, M04 X 0.7 X 10, Fmg 2
7 1005425 (10000000- ) Label Set, Fast [5680] 1

3-22 5680331178 (10-08)




OPTIONS

Fig. 12 - FaST Label Group

T

()

1. U

Ref. Part No. Serial Number Description Qty.
1 391451 (10000000- ) Label, Attention, Fast 1
2 1062497 (10000000- ) Label, Logo, TI/Wht 4.00L [FaST] 2

5680331178 (08-2012) 3-23
Home f| Find... §Go To.. n n



OPTIONS

Fig. 13 - ec-H20 Solution Pump Group (S/N 10000000-10581869)

5680331178 (08-2012)
Home f| Find... §Go To.. n n

3-24



OPTIONS

Fig. 13- ec-H20 Solution Pump Group (S/N 10000000-10581869)

Ref. Part No. Serial Number Description Qty.
1 9007970 (10436743- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1
1 9006161 (10403557-10436742 ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1
2 01697 (10403557- ) Screw, Hex, .25-20 X 0.62, Ss 1
3 01685 (10403557~ ) Washer, Flat, 0.38b 0.88d .08, Ss 6
4 15675 (10403557~ ) Screw, Hex, M8 X 1.25 X 16, Ss 1
5 69234 (10403557- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
6 1034731 (10403557~ ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1018505 (10446384~ ) Horn, 12-48vdc [88.5 Decibels] 1
7 392937 (10403557-10446383 ) Horn, 12-48vdc [94 Decibels] 1
8 53466 (10403557- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
v 9 1005388 (10403557~ ) Filter, In-Line, Pf08/Pf08 080mesh 02.6l 1
A 10 1005304 (10403557~ ) Screen, Flir, 80 Mesh, Ss 1
11 1044803 (10403557- ) Bracket, Echo Module [5680/5700] 1
12 12273 (10403557- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
13 79273 (10403557- ) Fitting, Plstc, Str, Bm06/PmO08 1
14 43844 (10403557- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
15 1006400 (10403557- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
16 1005630 (10403557-10581869 ) Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
17 1042495 (10403557- ) Pump, Soltn, Ele, 24vdc, 35psi 1
18 43555 (10403557- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
19 1002603 (10403557~ ) Bracket, Pump, Soltn 1
20 1005218 (10403557-10581869 ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (08-2012)

3-25




OPTIONS

Fig. 14 - ec-H20 Solution Pump Group (S/N 10581870-10740686)

3-26 5680 331178 (06-2015)
Home f| Find... §Go To.. n n




OPTIONS

Ref. Part No.
9007970
01697
01685
1072823
69234
1034731
1018505
53466
73467
43844
1044803
1020341
1006400
79273
1005388
1005304
611009
1005318
1042495
43555
1002603

0N O~ WN =

<
[\)[\)_L_L_L_L_L_L_L_L_;_L(o
- O WO N O P»WDNM-—=O

Serial Number
(10436743-10740686
(10403557-10740686
(10403557-10740686
(10403557
(10403557-10740686
(10403557-10740686
(10446384-10740686
(10403557
(10581870~
(10403557-
(10403557-10740686
(10403557
(10403557
(10403557-10740686
(10403557
(10403557
(10581870~
(10581870~
(10403557
(10403557
(10403557

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (06-2015)

v v v v v v . e e e e e S N N N N N S S~

Fig. 14- ec-H20 Solution Pump Group (S/N 10581870-10740686)

Description

Module Kit, Replmt [Ec-H20] (See Breakdowns)

Screw, Hex, .25-20 X 0.62, Ss

Washer, Flat, 0.38b 0.88d .08, Ss

Screw, Hex, M8 X 1.25 X 16, Ss, Sems
Clamp, Cable, Stl, 1.00d X 0.75w, 1hole
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Horn, 12-48vdc [88.5 Decibels]

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
Fitting, Plstc, Str, Bm06/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Echo Module [5680/5700]

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
Fitting, Plstc, Str, Bm06/Pm08

Filter, In-Line, Pf08/Pf08 080mesh 02.6l
Screen, Flir, 80 Mesh, Ss

Fitting, Plstc, Str, Pm06/Pm08, Reducer
Fitting, Plstc, E90, Pf06/Pm06, Nyl

Pump, Soltn, Ele, 24vdc, 35psi

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Bracket, Pump, Soltn

Qty.

e e e e e ~ N o TR N o BN o B SN o I N

3-27




OPTIONS

Fig. 15 - ec-H20 NanoClean Solution Pump Group (S/N 10740687- )

3-28 5680331178 (10-2015)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 15- ec-H20 NanoClean Solution Pump Group (S/N 10740687-

s
1)
b

Part No.
9011810
9013646
1002603
1072823
69234
1034731
130773
53466
73467
43844
1216007
1020341
1006400
03394
1005388
1005304
611009
1005318
1042495
43555
1072628

0N O~ WN =

<
[\)[\)_L_L_L_L_L_L_L_L_;_L(o
- O WO N O P»WDNM-—=O

Serial Number

(10740687
(10740687
(10403557
(10403557
(10403557
(10740687
(10740687
(10403557
(10581870
(10403557
(10740687
(10403557
(10403557
(10740687
(10403557
(10403557
(10581870
(10581870
(10403557
(10403557
(10403557

v — Identifies an assembly

A - ldentifies parts included in assembly

5680331178 (10-2015)

v v v v v v . e e e e e S N N N N N S S~

Description

Module Kit, Repimt [Ec-H20, B 02] (See Breakdowns)

Cartridge, Ec-H20 Nanoclean Wcm, 270ml
Bracket, Pump, Soltn

Screw, Hex, M8 X 1.25 X 16, Ss, Sems
Clamp, Cable, Stl, 1.00d X 0.75w, 1hole
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
Fitting, Plstc, Str, Bm06/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket Assy, Mtg, Ec-H20 Module [5680]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
Fitting, Plstc, E90, Bm06/Pm08

Filter, In-Line, Pf08/Pf08 080mesh 02.6l
Screen, Flir, 80 Mesh, Ss

Fitting, Plstc, Str, Pm06/Pm08, Reducer
Fitting, Plstc, E90, Pf06/Pm06, Nyl

Pump, Soltn, Ele, 24vdc, 35psi

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Screw, Hex, M8 X 1.25 X 25, Ss, Sems

)

Qty.

1
1
1
1
1
3
1
2
1
2
1
2
1
1
1
1
1
1
1
1
2

3-29




OPTIONS

Fig. 16 — ec-H20 Solution Supply Group, Disk Scrub Head (S/N 10403557-10740686)

SN

/

-
To..

. - < -
_ _
3-30 5680 331178 (06-2015)




OPTIONS

Fig. 16 — ec-H20 Solution Supply Group, Disk Scrub Head (S/N 10403557-10740686)

s
1)
b

Part No.
603654
607306
578820000
50901
1043866
1010775
54333
1006401
63245-1
1044415
150520
130773
150713
150006
150709
150515
150418
1040868
150510
1044790
9004606
30407
32483
55845

0N O~ WOWN =

[\)N[\)[\)[\)_L_L_L_L_L_L_L_L_;_L(o
AP ODN - O O0O0O0ONOOGP»WOWODNM-—=O

5680331178 (06-2015)

Serial Number
10403557-
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10000000-
10000000-10740686
10000000-10740686
10403557-
10403557-
10403557-
10403557-
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-
10403557-10740686
10403557-10740686
10403557-10740686
10403557-
10403557-
10403557-

o~~~ o~ o~ o~ o~ o~ o~

v v v v v v v e e e v e e e N v N N N S e N N

Description

Clamp, Hose, Ear, .44d [Ctb]

Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br
Hose, Pvc, Brd, 0.25id 0.440d 157.2I,CIr
Fitting, Plstc, Str, Bm04/Pm04

Fitting Assy, Qd, Pfo4

Fitting, Plstc, Str, Bm08/Pm04, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr
Fitting, Plstc, Tee, Bm08/Bm08/Bm08
Switch, Press, 18psi, Pm02

Fitting, Brs, Str, Bm04/Pf02

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Fitting, Brs, Str, Pf04/Pm06, Bshg
Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run
Fitting, Brs, Str, Bm04/Pm04 [Taped]
Fitting, Brs, E90, Bm04/Pm04
Capacitor, Plug [.01 Uf, 200v]

Fitting, Brs, Str, Bm04/Pf04

Valve, Check, 0025psi Pm04/Pf04
Hose, Pvc, Brd, .25id .450d 46!, ClIr
Clip, Keeper, Open

Washer, Flat, 0.25, Sae

Screw, Hex, M5 X 0.80 X 16, Fmg

Qty.

—_
_L_L_L_L_L_L_L_L_L_L_L_LI\)_L_L_L_L(,Q_L_L_L_L_LO

3-31




OPTIONS

)

Fig. 17 - ec-H20 NanoClean Solution Supply Group, Disk Scrub Head (S/N 10740687-

5680331178 (10-2015)
Home f| Find... §Go To.. n n

3-32



OPTIONS

Fig. 17 - ec-H20 NanoClean Solution Supply Group, Disk Scrub Head (S/N 10740687- )
Ref. Part No. Serial Number Description Qty.
1 603654 (10740687- ) Clamp, Hose, Ear, .44d [Ctb] 8
2 1208526 (10740687- ) Hose, Molded, Bm08/Bm06 1
3 1006415 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
4 150417 (10740687- ) Fitting, Plstc, E90, Bm04/Pm06 1
5 613735 (10740687- ) Clamp, Hose, Wir, .40 - .42, Yel 3
6 20950 (10740687- ) Fitting, Plstc, Str, Bm06/Bm06 1
7 54333 (10740687- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
8 1015071 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.50id, 01ft 1
9 630372 (10740687- ) Fitting, Plstc, Tee, Bm06/Bm08/Bm08, Br 1
10 1044415 (10403557- ) Switch, Press, 18psi, Pm02 1
11 150520 (10403557~ ) Fitting, Brs, Str, Bm04/Pf02 1
12 1006400 (10740687- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
13 150713 (10403557- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
14 1216879 (10740687- ) Valve, Check, 0005psi Bm04/Bm04 1
15 9014210 (10740687- ) Hose, Afmkt, Pvs, Brd .25id .440d, 05ft 1
16 1014987 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 01ft 1
17 1212857 (10740687- ) Fitting, Plstc, Str, Qm06/Bm04 1
18 1212573 (10740687- ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
19 9014146 (10740687- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
20 1215186 (10740687- ) Fitting, Plstc, E90, Qf06/Qm06 1
21 1214339 (10740687- ) Fitting, Plstc, E90, Qfo4/Qm04 1
22 9014147 (10740687- ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
23 1216973 (10740687- ) Pump Assy, Dispenser 1
24 1212855 (10740687- ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 1
25 1040868 (10403557- ) Capacitor, Plug [.01 Uf, 200v] 1
26 130773 (10403557~ ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
27 30407 (10403557~ ) Clip, Keeper, Open 1
28 32483 (10403557~ ) Washer, Flat, 0.25, Sae 1
29 55845 (10403557- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1

5680 331178 (10-2015) 3-33




OPTIONS

Fig. 18 - ec-H20 Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10403557-10740686)

\@@ — 1

13 90)
3-34 5680 331178 (06-2015)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 18 - ec-H20 Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10403557-10740686)

s
1)
b

Part No.
603654
607306
578820000
50901
1043866
1010775
54333
1006401
63245-1
64743
1046020
1046023
1047642
1014993
1014957
01685
12273
1025580
1046049
1025276
1014673
01684
11635
76099
1044415
150520
130773
150713
150515
150006
150709
150418
1040868
150510
1044790
9004606

0N O~ WON =

www[\)[\)N[\)[\)[\)[\)N[\)[\)_L_L_L_L_L_L_L_L_L—L_L_L_L_L(o
N -0 0O0oo~NOOOPPWON—LrOOCO0OOCNOODOOOGP»PODDNMDMN =+ =20

5680331178 (06-2015)

Serial Number
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10000000-
10000000-10740686
10000000-10740686
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10403557-
10403557-
10403557-
10403557-
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-
10403557-10740686
10403557-10740686
10403557-10740686

N~ o ~ ~ m~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o~ o~

N~ v v v v v e e e v v e e e e e v v e e e e e e e S S e N S N S e N N

Description

Clamp, Hose, Ear, .44d [Ctb]

Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br
Hose, Pvc, Brd, 0.25id 0.440d 157.2I,CIr
Fitting, Plstc, Str, Bm04/Pm04

Fitting Assy, Qd, Pfo4

Fitting, Plstc, Str, Bm08/Pm04, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr
Fitting, Plstc, Tee, Bm08/Bm08/Bm08
Fitting, Plstc, Str, Bm08/Pm06

Angle, Head, Cylrcl, 700mm

Angle, Head, Cyircl, 800mm

Angle, Head, Cylrcl, 900mm

Bracket WIdt, Bar, Spray, 700mm [7100]
Bracket WIdt, Bar, Spray, 800mm & 900mm [7100]
Washer, Flat, 0.38b 0.88d .08, Ss

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Fitting, Pipe, Cap, P06, Nyl

Tube Assy, Bar, Spray (700mm)

Tube Assy, Bar, Spray [85cm] (800mm & 900mm)
Bracket, Bar, Spray

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Hex, M6 X 1.00 X 12, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Fmg
Switch, Press, 18psi, Pm02

Fitting, Brs, Str, Bm04/Pf02

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Fitting, Brs, Str, Bm04/Pm04 [Taped]
Fitting, Brs, Str, Pf04/Pm06, Bshg
Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run
Fitting, Brs, E90, Bm04/Pm04

Capacitor, Plug [.01 Uf, 200v]

Fitting, Brs, Str, Bm04/Pf04

Valve, Check, 0025psi Pm04/Pf04

Hose, Pvc, Brd, .25id .450d 46!, ClIr

Qty.

_L_L_L_L_L_L_L_L_Ll\)_L_L_l;(p(p(p-;-;[\)[\)m_s_;_;_;_;_;_;_;(p_;_;_;_;_ss

3-35




OPTIONS

Fig. 19 - ec-H20 NanoClean Solution Supply Group, Model 700C / 800C / 900C Scrub Head

(S/N 10740687~

5680331178 (10-2015)
Home f| Find... §Go To.. n n

3-36



OPTIONS

Fig. 19 - ec-H20 NanoClean Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10740687- )

s
1)
b

Part No.
603654
1208526
1006415
150417
613735
20950
54333
1015071
630372
1044415
150520
1006400
150713
1216879
9014210
1014987
1212857
1212573
9014146
1215186
1214339
9014147
1216973
1212855
1040868
130773
64743
76099
01685
11635
01684
1014673
1014993
1014957
1046020
1046023
1047642
1025580
1046049
1025276
12273

t3IscionidooNoasen -

W W WWWOWwOowaowaowaowaowaowhdNDPDDDNDNDDNDDNDDNDDN
NOoO ook, P,OONMN-22O00O0O0NOOGA~ONM-—=O

5680331178 (10-2015)

Serial Number

(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10403557
(10403557
(10740687~
(10403557
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10403557
(10403557
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000
(10000000

v v v v v v e e e v v e e e e e v e e e e e e e e e e e n e e e S S N N S S S S~

Description

Clamp, Hose, Ear, .44d [Ctb]

Hose, Molded, Bm08/Bm06

Hose, Afmkt, Pvc, Clir, 0.25id, 03ft
Fitting, Plstc, E90, Bm04/Pm06
Clamp, Hose, Wir, .40 - .42, Yel
Fitting, Plstc, Str, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Clr, 0.50id, 01ft
Fitting, Plstc, Tee, Bm06/Bm08/Bm08, Br
Switch, Press, 18psi, Pm02

Fitting, Brs, Str, Bm04/Pf02

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Valve, Check, 0005psi Bm04/Bm04
Hose, Afmkt, Pvs, Brd .25id .440d, 05ft
Hose, Afmkt, Pvc, Clir, 0.25id, 01ft
Fitting, Plstc, Str, Qm06/Bm04

Fitting, Plstc, Tee, Qf06/Qf06/Qf06
Hose, Afmkt, Pvc, 0.06id .380d, 05ft
Fitting, Plstc, E90, Qf06/Qm06

Fitting, Plstc, E90, Qfo4/QmO04

Hose, Afmkt, Pvc, 0.06id .250d, 05ft
Pump Assy, Dispenser

Fitting, Plstc, Tee, Qf04/Qf06/Qf06
Capacitor, Plug [.01 Uf, 200v]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, Str, Bm08/Pm06

Screw, Hex, M8 X 1.25 X 25, Fmg
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M6 X 1.00 X 12, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Bracket, Bar, Spray

Bracket WIdt, Bar, Spray, 700mm [7100]

Bracket WIdt, Bar, Spray, 800mm & 900mm [7100]

Angle, Head, Cyircl, 700mm
Angle, Head, Cylrcl, 800mm
Angle, Head, Cylrcl, 900mm
Fitting, Pipe, Cap, P06, Nyl
Tube Assy, Bar, Spray (700mm)

Tube Assy, Bar, Spray [85cm] (800mm & 900mm)

Screw, Hex, M8 X 1.25 X 20, NI, Ss

Qty.

N = = N = = A a W WWoO NN = a2 N, W= a2

3-37




OPTIONS

Ref.

oo Ok OND =

Part No.
1041757
397889

1041822
1050012
383721

1050015

Fig. 20 - ec-H20 Operator Console Group

Serial Number Description

(10403557- ) Plate, Cover, Ele

(10403557~ )  Switch, Rocker, Dpst, On / None / On
(10403557~ ) Light, Led, .312d, 5 Volt [Tri-Color]
(10403557~ ) Label, Switch, ec-H20 [5680]

(10403557- ) Circuitbreaker, 10.0a, Resetable
(10403557~ ) Label, Circuitbreaker, ec-H20 [5680/5700]

Qty.

—_ a2 A A A

3-38

nn

5680331178 (12-2018)



OPTIONS

Fig. 21 - ec-H20 Label Group

Ref. Part No.
1050003
1062813
1216520
1071570
1217056

W wNDND =

Serial Number

(
(
(
(
(

10403557-
10403557-10740686
10740687-
10611329-10740686
10740687—

~— — ~— ~— ~—

Description

Label, User, Attention, ec-H20
Label, Logo, 12.3I 4color [Ec-H20]
Label, Logo [Ech20 Nano]

Label, Instr, Ec-H20, 4.0x6.50
Label, Instr [Ec-H20 Nc]

Qty.

—_ = NN =

5680331178 (06-2015)

3-39



OPTIONS

Iris Telemetry Group

Fig. 22

26

A7/ VIAA
Y e ‘ AN B
Ny /o

' \ 2 .\\3 V4 ,V//m@ny,_ \\/ﬁ// ’ N h
(/A RN -\ N

Y4058 A 3\ N
/A, A\ N ///

J //\ o)

5680331178 (12-2018)
Home f| Find... §Go To.. n n

3-40



OPTIONS

Ref.

0N O~ D OODND-=

<
[ T N T | T S N e e T T T G Y
N = O ©0©ow~NOUu~AwWNO-—=0O0

23
24
25
26

Part No.
1216199
01685
12333
9010085
9010086
32483
08708
315724
140916
01683
06549
1216530
06923
1217304
391403
02938
41578
15675
01685
43952
1202868
130773
1074420
9009990
1074487
1074595
1217818
1069580

5680331178 (07-2017)

Serial Number

10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-
10740687-

o~~~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~ o~

Fig. 22 - Iris Telemetry Group

N~ v v v v v e . e e v e e e e e e e e N N S S S S N N

Description

Bracket, Mtg, Module

Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 25, Ss, NI
Control Box Assy Kit, Replmt, Telem[Usa]
Control Box Assy Kit, Replmt, Telem[Intl]
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Cs, Antenna, Telem, 18.0 In [Gprs]
Clamp, Cable, Nyl, 0.62d, Nat
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI

Bracket, Connector [5680]

Screw, Pan, Phl, M3 X 0.50 X 25, 4.8
Shunt [Empro, 250amp/50mv, Metric]
Screw, Pan, Phl, M4 X 0.70 X 8, Ss
Washer, Lock, Int, 08, Ss

Washer, Flat, 06, Ss

Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Lock, Int, 0.31, Ss

Clip, Tie, 0.25D, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Harness, Ele, [Telem, Iris, 5680/5700]
Fuse, 002a, 250vdc, Cartridge

Cable, 04ga, 28.2l, Blk .31ring/.31ring
Harness, Ele [Telem Shunt]

Heatshrink [1.5” Dia., 7.0” Sections]
Label, Machine, Telem [Usa, Intl]

355343

Q

—_
(63}

3-41

N NN NDMNDDNDDND =N = NDNNN-= DDA 2 2D =

ty.

—_ A A A A



OPTIONS

Iris Telemetry Battery Manager Kit

Fig. 23

© g
J
——y)

VNN s e X7

\\
.\ N A
/4 \\\
-

5680331178 (07-2017)
Home f| Find... §Go To.. n n

3-42




OPTIONS

355598
Fig. 23 - Iris Telemetry Battery Manager Kit

Ref. Part No. Serial Number Description Qty.

v 9015308 (10000000~ ) Harness Kit, Amii, Ci [5680, Us/Intl] (Kit Needed to Add 1
Iris Battery Manager Functionality to Telemetry Models
with Off-Board Charger)

A 1 1074420 (10000000~ ) Harness, Ele, Telem [5680/5700] 1
A 2 1075408 (10000000- ) Cable, 5680 [Telem, Anderson, Grn] 1
A 3 1227045 (10000000- ) Bracket, Connector 1
A 4 1210807 (10000000~ ) Wire, Tie [W/.25” Fir Tree Clip] 2
A 5 1217818 (10000000~ ) Sleeve, Heatshrink, 1.50id, 07.0I 1
A 6 130773 (10000000~ ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5
A 7 1230313 (10000000~ ) Charger, 36vdc, 900w, 100-240vac 50/60hz 1

8 1017079 (10000000~ ) Cord, Extn, 16ga /3, 10ft [Sjt] (Not Included In Kit - Use 1

Cord From Current Off-Board Charger)

5680331178 (07-2017) 3-43




OPTIONS

Fig. 24 - Scrub Head Drive Group, Model 700C, 700 mm (28 in)

3-44 5680331178 (01-11)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 24 - Scrub Head Drive Group, Model 700C, 700 mm (28 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002722, includes Fig. 24, and Fig. 25.

Ref. Part No. Serial Number

1 1038426 (10355043-
375175 (10000000-10355042

2 223564 (10000000-
3 375195 (10000000-
4 08713 (10000000-
5 377505 (10000000-
\ 222751 (10000000-
A 6 222176 (10000000-
A 7 1040931 (10000000-
A 8 41360 (10000000-
A 9 01516 (10000000-
\ 374082 (10000000-
A 10 1044145 (10000000-
AV 222752 (10000000-
AA 11 222177 (10000000-
AA 12 222184 (10000000-
AA 13 1057629 (10000000-
AA 14 01516 (10000000-
A 15 222180 (10000000-
A 16 08713 (10000000-
A 17 222182 (10000000-
A 18 74077 (10000000-
A 19 390996 (10000000-
20 07810 (10000000-
21 44961 (10000000-
22 1034731 (10000000-
23 74077 (10000000-
24 09740 (10000000-
25 01685 (10000000-
26 222209 (10000000-
27 222818 (10000000-
28 223568 (10000000-
29 223566 (10000000-
30 223569 (10000000-
31 223563 (10000000-
32 15675 (10000000-
33 223560 (10000000-
34 223561 (10000000-
35 76099 (10000000-
36 222180 (10000000-
37 222182 (10000000-
38 222820 (10000000-
39 1010506 (10000000-
40 1025065 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (01-11)

v v v v v v e e e v v v e e e n v e e e e e n v e e S e e e e e e S e N e S S S S S S

Description

Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)
Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)

Bracket, Mounting, Motor
Sprocket, Drive

Nut-Hxlocnyln M 8X1.25 Reg Ss
Belt, Replmt, Brush Drive, F/222201
Plug Drive Assy

Shaft, Drive Plug

Plug, Drive, Brush

Bearing, Ball, 0.59b 1.26d 0.35w
Ring,Retain,Ex,0.590d,Basic
Door Assy, Brush

Door, Brush

Plug Idler Assy

Shatft, Idler Plug

Pin, Roll

Plug, Idler, Brush [Sgl Brg]
Ring,Retain,Ex,0.590d,Basic
Skirt, Scrub Head
Nut-Hxlocnylon M 8X1.25 Reg Ss
Bar, Support

Scr-Flt M8 X 1.25 25 Ss

Scr-Flt M10 X 1.5 20, Ss NI

Scr FIt M8 x 1.25 25

Tie, Cable 4.00D Max 14.50 Lg
Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Screw, Flat,M 8X1.25 Ss

Scr Hexssm 8X1.25

Washer, Flat, 0.38b 0.88d .08, Ss
Spring, Door

Scr-Set 8-32 X .25 Nylon Loc
Skirt, Deflector

Bracket, Shield

Gasket, Shield

Shield, Belt

Screw, Hex, M8 X 1.25 X 16, Ss
Guard, Belt, Rh

Guard, Belt, Lh

Scr-Hxfmg M8 X 1.25 25

Skirt, Scrub Head

Bar, Support

Seal, Ring

Tool, Removal, Shaft, F/ 222176
Harness, Motor, Brush

3-45




OPTIONS

Fig. 25 - Scrub Head Frame Group, Model 700C, 700 mm (28 in)

3-46 5680 331178 (9-06)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 25 - Scrub Head Frame Group, Model 700C, 700 mm (28 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002722, includes Fig. 24, and Fig. 25.

Ref. Part No. Serial Number
1 1022254 (10000000-
2 1012088 (10000000-
3 59156 (10000000-
4 63185 (10000000-
5 45261 (10000000-
6 20178 (10000000-
7 222838 (10000000-
8 222207 (10000000-
9 08346 (10000000-
10 222363 (10000000-
11 222178 (10000000-
12 222179 (10000000-
13 222196 (10000000-
14 39312 (10000000-
v 222824 (10000000-
A 15 9005726 (10000000-
A 16 222203 (10000000-
A 17 222669 (10000000-
A 18 222670 (10000000-
A 19 09007 (10000000-
A 20 01684 (10000000-
A 21 74455 (10000000-
A 22 08708 (10000000-
23 02942 (10000000-
24 05720 (10000000-
25 01685 (10000000-
26 32662 (10000000-
27 374006 (10000000-
28 9005801 (10000000-
29 222536 (10000000-
30 222523 (10000000-
31 09023 (10000000-
32 08713 (10000000-
33 374162 (10000000-
34 51564 (10000000-
35 397255 (10000000-
36 1029426 (10000000-
37 222197 (10000000-
38 76099 (10000000-
39 51534 (10000000-
40 140148 (10000000-
41 32486 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (10-08)

e v v v v v v e e e e v e e e e n e e e e e e e e e e e e e n e e e e N N N S S S S~

Description

Housing, Cyl, Mach, 700mm
Bracket, Mtg, Spring

Nut, Hex, Lock, .38-16, NI, Ss
Spring,Comp,.840dx.10Wire 2.0L
Sprng,Comp,0.741dx.11Wire 2.5L
Screw, Hex, .38-16 X 5.50, 5
Bracket, Pivot

Pin, Clevis, 0.31Dia X4.5Lg

Pin, Cotter .125X0.75

Spring, Tension

Roller, Bumper

Bracket, Mounting, Roller

Pin, Roller

Nut, Hex, Std, M10 X 1.5

Debris Tray Kit, 28 in

Tray, Debris, 28.01, Afmkt, [5680/5700]
Lip, Debris Tray, 28”

Skirt, Debris Tray

Strip, Debris Tray
Scr-Hexssm6X1.0 25

Washer Flt .25 Ss

Scr-Hxfmg M6 X 1.0 20

Nut, Hex, Lock, M6 X 1.0, NI

Pin, Cotter, Hair, 0.62d .120 Wir
Scr-Hexssm10X1.5 40 Full Thd
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.38b 1.22d .06, Ss
Channel

Cover, Front, Teal, Afmkt [5680/5700 Cyl]

Fitting—Plastic Tee 06Bm/06Bm/
Bracket, Hose Guide

Screw, Hex, M08 X 1.25 X 35, Ss
Nut, Hex, Lock, M08 X 1.25, NI, Ss
Roller, Rwk

Washer, 0.53b 1.75d .12, Stl, PI
Spring, Cmpr, 0.850d .08wir 2.0l
ube, Rnd, 0.50d 0.40b 04.3I, Ss
Pin, Clevis 0.50 Dia X 4.75Lg
Screw, Hex, M8 X 1.25 X 25, Fmg
Pin, Clevis, 0.50 D X 2.00l

Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI
Washer, Flat, 0.50 Sae

Qty.

NN =2DNDN=2PNPDNDNMN=2"PNPDN= 22 20002 DNDNPANOOOPRER 2 a2 a2 DNDNODDNOMNNDNO==2DNDNOMNON=2 =

3-47




OPTIONS

Fig. 26 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)

3-48 5680331178 (01-11)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 26 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002723, includes Fig. 24, and Fig. 25.

Ref. Part No. Serial Number

1 1038426 (10355043-
375175 (10000000-10355042

2 223564 (10000000-
3 375195 (10000000-
4 08713 (10000000-
5 377505 (10000000-
\ 222751 (10000000-
A 6 222176 (10000000-
A 7 1040931 (10000000-
A 8 41360 (10000000-
A 9 01516 (10000000-
\ 374082 (10000000-
A 10 1044145 (10000000-
AV 222752 (10000000-
AA 11 222177 (10000000-
AA 12 222184 (10000000-
AA 13 1057629 (10000000-
AA 14 01516 (10000000-
A 15 222180 (10000000-
A 16 08713 (10000000-
A 17 222182 (10000000-
A 18 74077 (10000000-
A 19 390996 (10000000-
20 07810 (10000000-
21 44961 (10000000-
22 1034731 (10000000-
23 74077 (10000000-
24 09740 (10000000-
25 01685 (10000000-
26 222209 (10000000-
27 222818 (10000000-
28 223568 (10000000-
29 223566 (10000000-
30 223569 (10000000-
31 223563 (10000000-
32 15675 (10000000-
33 223560 (10000000-
34 223561 (10000000-
35 76099 (10000000-
36 222180 (10000000-
37 222182 (10000000-
38 222820 (10000000-
39 1010506 (10000000-
40 1025065 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (01-11)

v v v v v v e e e v v v e e e n v e e e e e n v e e S e e e e e e S e N e S S S S S S

Description

Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)
Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)

Bracket, Mounting, Motor
Sprocket, Drive

Nut-Hxlocnyln M 8X1.25 Reg Ss
Belt, Replmt, Brush Drive, F/222201
Plug Drive Assy

Shaft, Drive Plug

Plug, Drive, Brush
Bearing-Ball,0.59B 1.26D 0.35W
Ring,Retain,Ex,0.590d,Basic
Door Assy, Brush

Door, Brush

Plug Idler Assy

Shatft, Idler Plug

Pin, Roll

Plug, Idler, Brush [Sgl Brg]
Ring,Retain,Ex,0.590d,Basic
Skirt, Scrub Head
Nut-Hxlocnylon M 8X1.25 Reg Ss
Bar, Support

Scr-Flt M8 X 1.25 25 Ss

Scr-Flt M10 X 1.5 20, Ss NI

Scr FIt M8 x 1.25 25

Tie, Cable 4.00D Max 14.50 Lg
Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Screw, Flat,M 8X1.25 Ss

Scr Hexssm 8X1.25

Washer, Flat, 0.38b 0.88d .08, Ss
Spring, Door

Scr-Set 8-32 X .25 Nylon Loc
Skirt, Deflector

Bracket, Shield

Gasket, Shield

Shield, Belt

Screw, Hex, M8 X 1.25 X 16, Ss
Guard, Belt, Rh

Guard, Belt, Lh

Scr-Hxfmg M8 X 1.25 25

Skirt, Scrub Head

Bar, Support

Seal, Ring

Tool, Removal, Shaft, F/ 222176
Harness, Motor, Brush

3-49




OPTIONS

Fig. 27 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)

3-50 5680 331178 (9-06)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 27 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002723, includes Fig. 27, and Fig. 28.

Ref. Part No. Serial Number
1 1022253 (10000000-
2 1012088 (10000000-
3 59156 (10000000-
4 63185 (10000000-
5 45261 (10000000-
6 20178 (10000000-
7 222838 (10000000-
8 222207 (10000000-
9 08346 (10000000-
10 222363 (10000000-
11 222178 (10000000-
12 222179 (10000000-
13 222196 (10000000-
14 39312 (10000000-
v 222825 (10000000-
A 15 9005727 (10000000-
A 16 222204 (10000000-
A 17 222669 (10000000-
A 18 222670 (10000000-
A 19 09007 (10000000-
A 20 01684 (10000000-
A 21 74455 (10000000-
A 22 08708 (10000000-
23 02942 (10000000-
24 05720 (10000000-
25 01685 (10000000-
26 32662 (10000000-
27 374006 (10000000-
28 9005801 (10000000-
29 222536 (10000000-
30 222523 (10000000-
31 09023 (10000000-
32 08713 (10000000-
33 374162 (10000000-
34 51564 (10000000-
35 397255 (10000000-
36 1029426 (10000000-
37 222197 (10000000-
38 76099 (10000000-
39 51534 (10000000-
40 140148 (10000000-
41 32486 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (10-08)

v v v v v v e e e v v v e e e n e e e e e e e e e e e e e n e e e S N N N S S S S~

Description

Housing, Cyl, Mach, 800mm
Bracket, Mtg, Spring

Nut, Hex, Lock, .38-16, NI, Ss
Spring,Comp,.840dx.10Wire 2.0L
Sprng,Comp,0.741dx.11Wire 2.5L
Screw, Hex, .38-16 X 5.50, 5
Bracket, Pivot

Pin, Clevis, 0.31Dia X4.5Lg

Pin, Cotter .125X0.75

Spring, Tension

Roller, Bumper

Bracket, Mounting, Roller

Pin, Roller

Nut, Hex, Std, M10 X 1.5

Debris Tray Kit, 32 in

Tray, Debris, 32.01, Afmkt, [5680/5700]
Lip, Debris Tray, 32”

Skirt, Debris Tray

Strip, Debris Tray
Scr-Hexssm6X1.0 25

Washer Flt .25 Ss

Scr-Hxfmg M6 X 1.0 20

Nut, Hex, Lock, M6 X 1.0, NI

Pin, Cotter, Hair, 0.62d .120 Wi
Scr-Hexssm10X1.5 40 Full Thd
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.38b 1.22d .06, Ss
Channel

Cover, Front, Teal, Afmkt [5680/5700 Cyl]

Fitting—Plastic Tee 06Bm/06Bm/
Bracket, Hose Guide

Screw, Hex, M08 X 1.25 X 35, Ss
Nut, Hex, Lock, M08 X 1.25, NI, Ss
Roller, Rwk

Washer, 0.53b 1.75d .12, Stl, PI
Spring, Cmpr, 0.850d .08wir 2.0l
Tube, Rnd, 0.50d 0.40b 04.3I, Ss
Pin, Clevis 0.50 Dia X 4.75Lg
Screw, Hex, M8 X 1.25 X 25, Fmg
Pin, Clevis, 0.50 D X 2.00l

Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI
Washer, Flat, 0.50 Sae

Qty.

NN =N =2MPNPDNDNMN=2"MNDN= 222 20002 DNDNPAPADNOOOPR 22 22 a2 a2 DNDNODDNODMNNNO=L=2PNDNNOMNON=2 =

3-51




OPTIONS

Fig. 28 - Scrub Head Drive Group, Model 900C, 900 mm (36 in)

9
(’, o
5680331178 (01-11)
Home f| Find... §Go To.. n n

3-52



OPTIONS

Fig. 28 - Scrub Head Drive Group, Model 900C, 900 mm (36 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002724, includes Fig. 28, and Fig. 29.

Ref. Part No. Serial Number

1 1038426 (10355043-
375175 (10000000-10355042

2 223564 (10000000-
3 375195 (10000000-
4 08713 (10000000-
5 377505 (10000000-
v 222751 (10000000-
A 6 222176 (10000000-
A 7 1040931 (10000000-
A 8 41360 (10000000-
A 9 01516 (10000000-
\ 374082 (10000000-
A 10 1044145 (10000000-
AV 222752 (10000000-
AA 11 222177 (10000000-
AA 12 222184 (10000000-
AA 13 1057629 (10000000-
AA 14 01516 (10000000-
A 15 222180 (10000000-
A 16 08713 (10000000-
A 17 222182 (10000000-
A 18 74077 (10000000-
A 19 390996 (10000000-
20 07810 (10000000-
21 44961 (10000000-
22 1034731 (10000000-
23 74077 (10000000-
24 09740 (10000000-
25 01685 (10000000-
26 222209 (10000000-
27 222818 (10000000-
28 223568 (10000000-
29 223566 (10000000-
30 223569 (10000000-
31 223563 (10000000-
32 15675 (10000000-
33 223560 (10000000-
34 223561 (10000000-
35 76099 (10000000-
36 222180 (10000000-
37 222182 (10000000-
38 222820 (10000000-
39 1010506 (10000000-
40 1025065 (10000000-

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (01-11)

e v v v v v v e e e v v v e e e n v e e e e e n v e e S e e e e e e S n N e S S S S e S

Description

Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)
Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns)

Bracket, Mounting, Motor
Sprocket, Drive

Nut-Hxlocnyln M 8X1.25 Reg Ss
Belt, Replmt, Brush Drive, F/222201
Plug Drive Assy

Shaft, Drive Plug

Plug, Drive, Brush
Bearing-Ball,0.59B 1.26D 0.35W
Ring,Retain,Ex,0.590d,Basic
Door Assy, Brush

Door, Brush

Plug Idler Assy

Shatft, Idler Plug

Pin, Roll

Plug, Idler, Brush [Sgl Brg]
Ring,Retain,Ex,0.590d,Basic
Skirt, Scrub Head
Nut-Hxlocnylon M 8X1.25 Reg Ss
Bar, Support

Scr-Flt M8 X 1.25 25 Ss

Scr-Flt M10 X 1.5 20, Ss NI

Scr FIt M8 x 1.25 25

Tie, Cable 4.00D Max 14.50 Lg
Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Screw, Flat,M 8X1.25 Ss

Scr Hexssm 8X1.25

Washer, Flat, 0.38b 0.88d .08, Ss
Spring, Door

Scr-Set 8-32 X .25 Nylon Loc
Skirt, Deflector

Bracket, Shield

Gasket, Shield

Shield, Belt

Screw, Hex, M8 X 1.25 X 16, Ss
Guard, Belt, Rh

Guard, Belt, Lh

Scr-Hxfmg M8 X 1.25 25

Skirt, Scrub Head

Bar, Support

Seal, Ring

Tool, Removal, Shaft, F/ 222176
Harness, Motor, Brush

3-53




OPTIONS

Fig. 29 - Scrub Head Frame Group, Model 900C, 900 mm (36 in)

3-54 5680 331178 (9-06)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 29 - Scrub Head Frame Group, Model 900C, 900 mm (36 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002724, includes Fig. 28, and Fig. 29.

Ref. Part No. Serial Number
1 1022252 (10000000-
2 1012088 (10000000-
3 59156 (10000000-
4 63185 (10000000-
5 45261 (10000000-
6 20178 (10000000-
7 222838 (10000000-
8 222207 (10000000-
9 08346 (10000000-
10 222363 (10000000-
11 222178 (10000000-
12 222179 (10000000-
13 222196 (10000000-
14 39312 (10000000-
v 222826 (10000000-
A 15 9005728 (10000000-
A 16 222205 (10000000-
A 17 222669 (10000000-
A 18 222670 (10000000-
A 19 09007 (10000000-
A 20 01684 (10000000-
A 21 74455 (10000000-
A 22 08708 (10000000-
23 02942 (10000000-
24 05720 (10000000-
25 01685 (10000000-
26 32662 (10000000-
27 374006 (10000000-
28 9005801 (10000000-
29 222536 (10000000-
30 222523 (10000000-
31 09023 (10000000-
32 08713 (10000000-
33 374162 (10000000-
34 51564 (10000000-
35 397255 (10000000-
36 1029426 (10000000-
37 222197 (10000000-
38 76099 (10000000-
39 51534 (10000000-
40 140148 (10000000-
41 32486 (10000000-

v — Identifies an assembly
A — ldentifies parts included in assembly

5680331178 (10-08)

e v v v v v v e e e e v e e e e n e e e e e e e e e e e e e n e e e e N N N S S S S~

Description

Housing, Cyl, Mach, 900mm
Bracket, Mtg, Spring

Nut, Hex, Lock, .38-16, NI, Ss
Spring,Comp,.840dx.10Wire 2.0L
Sprng,Comp,0.741dx.11Wire 2.5L
Screw, Hex, .38-16 X 5.50, 5
Bracket, Pivot

Pin, Clevis, 0.31Dia X4.5Lg

Pin, Cotter .125X0.75

Spring, Tension

Roller, Bumper

Bracket, Mounting, Roller

Pin, Roller

Nut, Hex, Std, M10 X 1.5

Debris Tray Kit, 36 in

Tray, Debris, 36.01, Afmkt, [5680/5700]
Lip, Debris Tray, 36”

Skirt, Debris Tray

Strip, Debris Tray
Scr-Hexssm6X1.0 25

Washer Flt .25 Ss

Scr-Hxfmg M6 X 1.0 20

Nut, Hex, Lock, M6 X 1.0, NI

Pin, Cotter, Hair, 0.62d .120 Wi
Scr-Hexssm10X1.5 40 Full Thd
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.38b 1.22d .06, Ss
Channel

Cover, Front, Teal, Afmkt [5680/5700 Cyl]

Fitting—Plastic Tee 06Bm/06Bm/
Bracket, Hose Guide

Screw, Hex, M08 X 1.25 X 35, Ss
Nut, Hex, Lock, M08 X 1.25, NI, Ss
Roller, Rwk

Washer, 0.53b 1.75d .12, Stl, PI
Spring, Cmpr, 0.850d .08wir 2.0l
Tube, Rnd, 0.50d 0.40b 04.3I, Ss
Pin, Clevis 0.50 Dia X 4.75Lg
Screw, Hex, M8 X 1.25 X 25, Fmg
Pin, Clevis, 0.50 D X 2.00l

Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI
Washer, Flat, 0.50 Sae

Qty.

NN =N =2MPNPDNDNMN=2"MNPDN—= 222 20002 DNDNPAPADNOOOPR 22222 DNDNODDNOMNNNDNO==2DPNDNNOMNON=2 =

3-55




Qty.

Battery, Wet, 06vdc 0360ah, W/ Carton

Spacer, Battery .62X1.5X21.0

Battery Kit 36V 335Ah Wet
Cap, Battery

Description

)
)
)
)

Fig. 30 - Battery Kit, Heavy Duty Wet, 335AH

Serial Number
(10000000~
(10000000~
(10000000~
(10000000~

1070587

Part No.
222777

1

Ref.

OPTIONS

A
A

©

2 222473
3 223641

5680 331178 (04-2014)
Home f| Find... §Go To.. n n

A - ldentifies parts included in assembly

v — Identifies an assembly

A
3-56



OPTIONS

Fig. 31 - Battery Kit, AGM, 320AH (China Only)

Ref. Part No. Serial Number Description Qty.
v 324444 (10000000- ) Battery Kit, Agm, 36vdc 220ah, Fi 1
A 1 1074042 (10000000- ) Battery, Agm, 06vdc 0220ah [Discover] 6
A 2 222473 (10000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 5
A 3 611221 (10000000- ) Boot, Terminal, Battery, 25.4mm, Blk 12
A 4 49266 (10000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 12
A 5 1073658 (10000000- ) Label, Info, Battery Charging 1

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (07-2017) 3-57
Home f| Find... §Go To.. n n




OPTIONS

| 2 SRS N RS S S

\%

A
A

Ref.

WN =2 U= WON—= 0N =

Ref.

4
5
6

Part No.
9001055
1017079
130155
9008266
1017079
130155
9008267
1017079
130155
9012531
1017079
130155

Part No.
9001054
1019242
130155

Fig. 32 - Battery Charger Group

Serial Number

10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-
10000000-

~ o~~~ o~ o~ o~ o~ o~ o~ o~ o~

~— O ' ' ' ~— ~—

Description

Charger Kit, 36vdc 021a, 1ph,Domestic,Ci (Lead Acid)
Cord, Extn, 16ga /3, 10ft [Sjt]

Connector, Battery, 6ga 50a, Gray[2cont]

Charger, 36vdc 21a 85-265vac [Gel]

Cord, Extn, 16ga /3, 10ft [Sjt]

Connector, Battery, 6ga 50a, Gray[2cont]

Charger, 36vdc 21a 85-265vac [Agm]

Cord, Extn, 16ga /3, 10ft [Sjt]

Connector, Battery, 6ga 50a, Gray[2cont]

Charger Kit, 36vdc 21a 85-265vac (For Discover Batt)
Cord, Extn, 16ga /3, 10ft [Sjt]

Connector, Battery, 6ga 50a, Gray[2cont]

International Only

Serial Number

(10000000-
(10000000-
(10000000-

v — Identifies an assembly

)
)
)

A - ldentifies parts included in assembly

3-58

Description
Charger Kit, Ci [Export/Euro/Asia] 1
Cord, Ele, Chrgr [European] 1
Connector, Battery, 6ga 50a, Gray[2cont] 1

5680331178 (10-2015)




OPTIONS

Fig. 33 - Transport Group

N 7
o W
/ )

/
\\
(-
~ \\
~

~_ 4

h \ ) \ /// / ) /
. / /
Ref. Part No. Serial Number Description Qty.
\% 398030 (10000000~ ) Kit, Ci, Demo, [5680] 1
1 11636 (10000000- ) Latch, Draw, Flexible 1
A 2 01335 (10000000- ) Rivet, Pop-.125Dx.44X.25Dhd Al 4

v — Identifies an assembly
A - ldentifies parts included in assembly

5680 331178 (9-06) 3-59
Home f| Find... §Go To.. n n



OPTIONS

Fig. 34 - Hydrolink® Battery Watering System Kit

Ref. Part No. Serial Number Description Qty.
v 9010301 (10606608- ) Battery Fill Kit, 36v, Ci [Hydrolink] 1
A 1 1058939 (10606608- ) Pump Kit, Fill, Battery 1
A 2 1201997 (10606608- ) Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (10606608- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (10606608- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (10606608- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

v — Identifies an assembly

A — ldentifies parts included in assembly

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

3-60 5680331178 (04-2014)




OPTIONS

Fig. 35 - Tire Assembly, Solid

Ref. Part No. Serial Number Description Qty.
1 369345 (10000000- ) Tire & Rim Assy 12.3 Dia Solid 2

5680 331178 (03-2015) 3-61




OPTIONS

Fig. 36 - Tire Assembly, Foam Filled

5680 331178 (03-2015)
Home f| Find... §Go To.. n n




OPTIONS

Fig. 37 - Tire Assembly, Air Filled, Gray

o
T
o
)
e
A=

-
O
S
)
I

)

S



OPTIONS

ire Harness Group

Telemetry W

ig. 38 -

F

wd3IN3O HOLIMS. *(1)73av7
HOLIMS 1S¥4 €O 02H-03 :0L

r]

|
oo
.

u¥
(9921
mbwm
AY311VE © O0A9E+ :0L
GO —1 @
16°91
[e=1]

LI (es

EINNN.

«NDLLOE HILIMS. :(T)738V71
HOLIMS LSVd4 "0 OZ2H-03 :0L

+0"F AY3A3 3dvL TvO1d10373
\lI._._s NO[1D3S SIHL dvdm

UK *9v ‘8 TIvLi3a

[HONI _T°1
J(Zaimw ._.anm _MHHU NOILVINSNI Q3AON3LX3

1SVd SON3LX3
ONV_ SH3A0D _l
P TR RS W
TYNINSFL
3HL SH3AOD '_ _!
= Q3LVINSNT YNVHS
SINVHS
3HL SHIAOD '_ _‘

30IN9 NOILYOIddY TWVIH3LVA MNIYHS LV3H

Q3LVINSNI HSNT4

\.A‘ “LL T1vL3A

1 LHM/6L
NOILI1SO0d "ON 3HIM \

(grorl
sLe

ANNHS OL :713av7]
NO[LI3NNOD INNHS

..O.¢>Iu>m_wn_<._. J(OHI._.Om_l_m_\\
HLIM NOILO3S SIHL dvdMm

+ Ol VS S 1HMW/EL
# 310t VS 9 8Nd/8LL
+ Ol VS S CACAZYE
# 3.0 3vS 9 dNd/LL |
+ 310 3vs S n19/99y
# 310 VS ) N19/vot
+ 3.0 X9 3vs S na/sr
# 310 VS 9 LHM-YTG/€1
+ Ol VS S ATG/EN
# 3101 VS S A"9/88
# 310N VS 9 AH9/V8
# 310N VS 9 AH9/8
# 310N X9 3vsS S und/aL
# 310N VS 9 dNd/VL
# 310N VS S und/L
135S E] a34/v1
D3ds ) ON 3dIM w - H3ILINENOH..

“3AILVO3N H3L3NGNOH 0L

2 (1)73av1

8 11vLl3d

HNd/vLL

HNd/aLL

A1g/€et

n1ga/9%

Hnd/L

LHM-XT8/ET

LHM/6L

—~|o|~ oo N[N

AH9/8

*Sod

“ON 3dIMm

AYL3IN3T3L OL

ooT

............................ e V]
G2el
[B'E]

(*NNOJ NId €2)
3INAON
AYLINITEL

5680331178 (10-2015)
Home f| Find... §Go To.. n n

3-64



OPTIONS

Fig. 38 - Telemetry Wire Harness Group

Ref. Part No. Serial Number Description Qty.
\Y 1 1074420 (10740687- ) Harness, Ele, Telem [5680/5700] 1
A 9009990 (10740687~ ) Vr, Fuse, 002a, 250vdc, Cartridge 1

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (06-2015) 3-65




OPTIONS

Fig. 39 - ec-H20 Wire Harness Group (S/N 10403557-10489541)

BRUSH
CONTACTOR  MAIN
COTL  CONTAGTOR ECHO SWITCH
M1

GND M2 LED (BOTTOM PINJ
e ! L
¥ 99y g
w o w N
9] o w N
S o = g
5
A <> B8) (95) (3 35
M2
GND Ml]
N
o]
o
@ o _ CIRCUIT
— BREAKER
150 @ (|
} 2X 50
180

BATTERY
132 @ ~NEG.
50
A r 700

PRESSURE
~ SWITCH

SOLUTION _ _I
PUMP _I

ALARM

}7 AUDIBLE

FILTER
CAPACITOR

f*——0"0E XZT —+

F Ny
0ooood|
D D D D D D MODULE
=
Ref. Part No. Serial Number Description Qty.
1 1044831 (10403557-10489541 ) Harness Assy, Wire, Ec-H20 [5680 Na] 1

3-66 5680331178 (06-2015)




OPTIONS

Fig. 40 - ec-H20 Main Control Board Harness Group (S/N 10489542-10740686)

CELL A
|

(o] (o] [o]

021 XE

0E X8

|
CONTROLLER

Ref. Part No. Serial Number Description Qty.
1 1049489 (10489542-10740686 Harness, Main,Controlboard[Ec-H20 5cell] 1

5680331178 (06-2015) 3-67




)

Fig. 41 - ec-H20 NanoClean Main Control Board Harness Group (S/N 10740687-

OPTIONS

>~ |2
o q
(o]
<)
[e0)
~
=
=
[42]
(¢2]
o
[0e)
(o)
n
738V ON
*w8a NOILI3NNOD 17130 :0L
B
T ® Jk
=181 .m_
@kl 8
g GES € 7Ivi3a u_n
S REAED o
= AV w
1 YH0/V3E —_
2 1HMW/ VIS Al
T[LAM->1a/V3ET 1 _M_ m
S0d ON 34IM _MNWH @ b
— H S
16°21 @ .m
S *MS HSNT4 (2)73av1 s
H [ % HOLIMS HSN14 :0L =
|\! c o (@)
5 ! sa | e
AV ON - 2 % (@]
37NAON OHD3 :0L =
] O
c
o £
0 ©
QT .
—
©
‘ET# 3JLION 33S _ 3gv7 ON
*34IM XL-Tn 80 xo-Tn | BT | LHM-XNE/v3EET *.Vu NOILD3NNOD T30 fOL rm_u
"E1# JION 335
“3dIM IX1-n 80 xo-1n | B! LHM/v36
"E1# 3LON 335
f341M IX1-In 20 xo-1n | OF 1347834 5 O
"E1# 3JION 355
“3gIm IX1-n 80 xo-1n | 9F T3A/V3IY .m | e
"E1# 3JLON 355 ~
*341M xL-In 80 xo-1n | 9T vH0/33€ 3 @ m
"E1# JION 355 or P =z 8
*3YIM IXL-TN HO IX9-Tn s 3
"E1# JION 355 = N~
*39IM X1-In 80 Ixe-1n | ' vHo/03€E @ O
*E1+ 3LON 33S n
“3gIm xi-In 80 xe-1n | O ve0/83e
"E1# JLON 335
“39IM IX1-n 4o Ixo-1n | O veO/v3E
SaAL oMV| __"ON SdIA

Part No
1073286

Ref.
1

3-68




OPTIONS

Fig. 42 - ec-H20 Wire Harness Group (S/N 10489542-10740686)

SRUSH  CONTACTOR
CONTACTOR_ M! ECHO SWITCH
cOIL GO M2 Leo BOTTOM FIN)
—A —~
H [ O M ] WIRE TERMINATION FOR “E" PLUG
POSITION# | WIRE #
n n g g ] [EY
- o z o5
w " 3 88
g 8 5 8 4 7hH
° 5 13W
5 6 13Y
®» 0 ooe © T
8 105
B 61
@] 10 46
i1 Z8v
12 487
3|
- |eND

8
— :

WIRE | AWG | mm* | COLOR
2C | 16 | 1.5 | BROWN
7H [ 18 [ .75 | PURPLE
&N 75 |_BLAC
[1aw .75 BLAC
[13x .75 | BLAC
Sv 75| BLAC
3z 1.5 BLACK |
45 75 oLue |
48 1.5 GRAY
28U .75 | _GRAY
28V .75 | _GRAY
281 .75 | _GRAY
28X 75 |_GRAY
28Y 75 | _GRAY
2827 .75 | _GRAY
60 75| TAN
61 75 PINK
88 .75 | _GRAY
S .75 | GREEN
105 .75 | GREEN
105A .75 | GREEN
e
c
<
0

e—oC CIRCUIT
50 @—o] BREAKER
50

FILTER
CAPACITOR

KT

=
DDDDDD’

I

WIRES ENTER
COI\‘IX\IECTOR "E"

ECHO
MODULE
Ref. Part No. Serial Number Description Qty.
1 1055461 (10489542-10740686 ) Harness Assy, Wire, Ec-H20 [5680 Na] 1
5680 331178 (06-2015) 3-69




OPTIONS

Fig. 43 - ec-H20 NanoClean Wire Harness Group (S/N 10740687- )
OooOOOd| s
I O
- =
¥ [A(8)82 AR89 (2(8)6
g o[« |w|o|~|o|o|S|Z (N[O HHH

QLo
=g

FILTER
CAPACITOR

14X 30.0 —

SOLUTION
PUMP

/
L
\é%

[
|

\—SE NOTE 8

E'ai N o
%!'{ [e] @E 2 9 @ \
B [
5 [ @ D@ ;
2| @ o
8

i
2N
(1]
gﬁ olo|o|o|ololalolololala olo|ola C,:-D a @) 8 Cﬁ GD
IR A R S e & g
8 8 8
& n
5 o p=] X
2 (B 122 B 5l A 8 I
B EEE B &
- ; -
N
W Sl>[=[x[>|N > 1= (>N _| w|s = 5=
523 mlmlmlmlm I???QQ??«D%&Q&S? §§ égg ggg
53 :'g n'g:l
2 ° °8
g8
Ref. Part No. Serial Number Description Qty.
1 1074377 (10740687- ) Harness Assy, Wire [5680 Ec-H20 G2] 1

3-70 5680331178 (06-2015)

Home §| Find...




BREAKDOWNS

SECTION 4
Contents Page
Fig. 1 — Electric Motor Breakdown, 397815 ..... 4-2
Fig. 2 - Electric Motor Breakdown, 1038426 .... 4-3
Fig. 3 — Electric Motor Breakdown, 375175 ..... 4-4
Fig. 4 — Transaxle Motor Breakdown, 1031761 .. 4-5
Fig. 5 - ec-H20 Module Assembly Breakdown,
9006161 (S/N 10403557-10436742) .. 4-6
Fig. 6 - ec-H20 Module Assembly Breakdown,
9007970 (S/N 10436743-10740686) .. 4-8
Fig. 7 - ec-H20 NanoClean Module Breakdown,
9011810 (S/N 10740687- ) .. 4-10
Fig. 8 — FaST Injector Assembly Breakdown,
9004079 ... 4-12
Fig. 9 — FaST Injector Assembly Breakdown,
9008870 ........ciiiiiii 4-13
5680 331178 (06-2015) 4-1




BREAKDOWNS

Fig. 1 - Electric Motor Breakdown, 397815

Ref. Part No. Serial Number Description Qty.
\% 397815 (10000000-10548157 ) Motor, Ele, 36vdc 0.75hp 0200rpm. A 1
A 1 222606 (10000000-10548157 ) Brush Kit 1
A 2 222618 (10000000-10548157 ) Bearing 1
A 3 222617 (10000000-10548157 ) Bearing 1
A 4 10925 (10000000-10548157 ) Connector, Fem, 2cav [Mp630 Sealed] 1
A 5 24537 (10000000-10548157 ) Terminal, Fem, 10/12ga [Mp630 P2s] 2
A 6 00928 (10000000-10548157 ) Key Square 0.25 0.25 01.00 Lg 1
A 7 374005 (10000000-10548157 ) Gearbox, Motor 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680331178 (08-2012)




BREAKDOWNS

Fig. 2 - Electric Motor Breakdown, 1038426

Ref. Part No. Serial Number

v 1038426 (10355043~
A 1 1039816 (10355043~
A 2 1039818 (10355043~
A 3 1039817 (10355043~
A 4 20536-2 (10355043~
A 5 00954 (10355043~

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680331178 (10-08)

~— N N ~— ~—

Description

Motor, Ele, 36Vdc 1700Rpm 0.75Hp
Bearing Kit, Motor, Ele

Cap Assy, Brush, Ele Motor

Brush Kit, Motor, Ele

Washer, 0.47b 1.19d .03, Nyl

Key, Sqg, 0.12 X 0.12, 01.00I

—_ A A




BREAKDOWNS

\%

AV
AA
AA
AA
AA
AA
AV
AA
AA
AV
AA
A

A

A

Ref.

©Co~NOOOGOaOPPON—

10
11
12
13
14

Part No.
375175
375176
222635
222637
375177
375178
375179
374004
10925
24537
222625
222629
20536-2
00954
222877

Fig. 3 - Electric Motor Breakdown, 375175

Serial Number

(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
(10000000-10355042
10000000-10355042
10000000-10355042
10000000-10355042
10000000-10355042

v - ldentifies an assembly
A — ldentifies parts included in assembly

4-4

~— N N N e N N N N S e N

Description

Motor Assy, Ele, 36Vdc, 0.75Hp, 1700Rpm
Kit, Motor Bearing

Bearing

Ring, Snap

Washer, Spring

Bearing, Drive End

Seal

Endbell, Brush End, Motor-Ele
Connector, 2-Conductor
Terminal, Female

Kit, Brush

Cap, Brush Holder

Washer, 0.47b 1.19d .03, Nyl
Key, Sq, 0.12 X 0.12, 01.00I
Kit, Brace

N

_L_L_L_l;_sl\)_L_L_L_L_L_L_L_L_L'g

5680331178 (10-08)



BREAKDOWNS

AV

AV
AA
AA
AV

AA

Ref.

a s~ wON -t

(o]

Part No.

1031761
374271
1034372
374003
10925
24537
222625
1034373
222629
1034375

Fig. 4 - Transaxle Motor Breakdown, 1031761

Serial Number

(10000000-10364537
(10000000-10306808
(10306809-10364537
(10000000-10364537
(10000000-10364537
(10000000-10364537
10000000-10306808
10306809-10364537
10000000-10306808
10306809-10364537

v - ldentifies an assembly

A — ldentifies parts included in assembly

5680331178 (10-08)

~— N N N N N N ~—

Description

Motor, Ele, 36vdc 2000rpm 0.50hp
Bearing Kit, Motor, Ele
Bearing Kit, Motor, Ele
End Ass’y, Brush
Connector, 2 Conductor
Terminal, Female

Brush Kit

Brush Kit

Brush Holder Cap
Brush Cap Assy

_';_';_L_LI\J_L_L_L_L_L'S

4-5



BREAKDOWNS

Fig. 5 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10403557-10436742)

N
\ BN

Y
Y

5680331178 (07-09)
Home f| Find... §Go To.. n n

4-6



BREAKDOWNS

Ref.

©CoOo~NOOOaOPPON—

10
11
12
13
14
15
16
17

2 Nl o S i S i N S i g RS

18
19
20
21

> > > >

Fig. 5 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10403557-10436742)

Part No.
9006161
1037032
1054776
609062
578860
3701.6
613735
9004606
1049637
140826
578820000
603654
1037595
140801
1013236
1045030
1038159
N/A

1018155
1044393
9007969
1044399

Serial Number
(10403557-10436742
(10403557-
(10403557-
(10403557-10436742
(10403557-10436742
(10403557-10436742
(10403557-10436742
(10403557-10436742
(10403557-
(10403557-10436742
(10403557
(10403557
(10403557
(10403557-10436742
(10403557
(10403557
(10403557
(10403557-10436742

10403557-
10403557-
10403557-
10403557-10436742

P

v — Identifies an assembly

A - ldentifies parts included in assembly

5680331178 (01-11)

— N N N N e N e N S N N N N S S N

~— — — ~—

Description

Module Kit, Repimt [Ec-H20]

Housing, Bottom

Grommet, Blind

Screw, Trs, M5 X 0.80 X 12, Phl, Ss
Screw, Pan, Phl, 04-40 X 0.31, PI

Screw, Pan, Phl, 06-32 X 0.38, Shtmtl,Ss
Clamp, Hose, Wir, .40 - .42, Yel

Hose, Pvc, Clr, 0.25id 0.380d 064.0I
Label, Direction [Ec-H20]

Screw, Pan, Phl, 06-20 X 0.75, Fmg/Ab,Ss
Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr
Clamp, Hose, Ear, .44d [Ctb]

Fitting, Plstc, E90, Bm04/Pm02, Nyl
Screw, Trs, Phl, 08-32 X 0.38, Ss

Valve, Shutoff, Ele, 24vdc

Fitting, Brs, Str, Pm02/Pm02

Electrode, Cylindrical

Replaced By E-Cell Upgrade Kit P/N 9006324
(Parts not sold seperately)

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Switch, Rocker, Spst, Mom
Controller Kit, Replmt [Ec-H20]

Harness, Main, Controller [Ec-H20, P3]

_L_L_L_LI\JI\)(,Q_LJ;_L_L_LJ;I\)_L_L_L_L'S

—_ a a0

4-7




BREAKDOWNS

Fig. 6 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10436743-10740686)

SE Etutun

5680 331178 (06-2015)
Home f| Find... §Go To.. n n

4-8



BREAKDOWNS

Fig. 6 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10436743-10740686)

Ref. Part No.
\ 9007970
AV 9006324
AA 1 578820000
AA 2 603654
AA 3 1037595
AA 4 1062006
AA 5 1045030
AA 6 33932
AA 7 41579
AA 8 1048490
AA 9 140801
AA 10 1013236
AA 11 9006574
AA 12 1049637
AA 13 1057637
AA 14 1051519
AA 15 1044393
AA 16 32509
AA 17 1049489
A 18 1037032
A 19 1054776
A 20 9007969
A 21 1018155

Serial Number

(10436743-10740686
10436743-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10436743-10740686
10436743-10740686
10436743-10740686
10403557-10740686
10403557-10740686
10436743-10740686
10403557-10740686
10436743-10740686
10436743-10740686
10403557-10740686
10436743-10740686
10436743-10740686
10403557-10740686
10403557-10740686
10403557-10740686
10403557-10740686

N o~ =~ o~ o~ o~ o~

v — Identifies an assembly
A - ldentifies parts included in assembly

5680331178 (06-2015)

— N N N N e N e N e N S e N S N S N S N S N

Description

Module Kit, Repimt [Ec-H20]

Ec-H2o0 Kit, Module B, Plumbing

Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr
Clamp, Hose, Ear, .44d [Ctb]

Fitting, Plstc, E90, Bm04/Pm02, Nyl
Electrode, Cylindrical

Fitting, Brs, Str, Pm02/Pm02

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Washer, Flat, 08, Ss

Bracket, Valve

Screw, Trs, Phl, 08-32 X 0.38, Ss
Valve, Shutoff, Ele, 24vdc

Hose, Pvc, Brd, 0.25id 0.450d, 65I, Clr
Label, Direction [Ec-H20]

Electrode, 5 Plate, High Flow

Housing, Upper, Module, High Flow
Switch, Rocker, Spst, Mom

Screw, Hex, M4 X 0.70 X 50, Ss
Harness, Main,Controlboard[Ec-H20 5cell]
Housing, Bottom

Grommet, Blind

Controller Kit, Replmt [Ec-H20]

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss

m_L_L_L_LJ;_L_L_L_L_L_LI\)_LJ;J;_L_LI\)J;_L_L_L'g

4-9




BREAKDOWNS

)

9011810 (S/N 10740687 -

Fig. 7 - ec-H20 NanoClean Module Breakdown

5680 331178 (06-2015)
Home f| Find... §Go To.. n n

4-10



BREAKDOWNS

\%

AV
AA
AA
AA
AA
AA
AA
AA
AA
AA
AA
AA
AA
AA
A

Ref.

PO M To©ONOORWN =

Fig. 7 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740687-

Part No.

9011810
9014126
1208823
1015506
1044393
32509
1208164
41579
33932
1006415
1208526
1049637
613735
54333
1073286
9014127

Serial Number

(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~
(10740687~

v — Identifies an assembly

A - ldentifies parts included in assembly

5680331178 (06-2015)

— e e N N N N N N S N S N S N

Description

Module Kit, Replmt [Ec-H20, B 02]
Ec-H20 Nc Kit [Module B, Plumbing]
Housing, Module, Upper, Ec-H20
Screw, Pan, Phl, M5 X 16, Tcut [Plastic]
Switch, Rocker, Spst, Mom

Screw, Hex, M4 X 0.70 X 50, Ss
Electrode, 5 Plate, High Flow

Washer, Flat, 08, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Hose, Afmkt, Pvc, Clr, 0.25id, 03ft
Hose, Molded, Bm08/Bm06

Label, Direction [Ec-H20]

Clamp, Hose, Wir, .40 - .42, Yel
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Harness, Ele, Module B2 [Ec-H20]
Controller Kit, Replmt [Ec-H20 Nc]

)

_L_L_L_L_L_L_L_l;_l;_s_l;_s_];_s_s_s'g

4-11




BREAKDOWNS

Fig. 8 — FaST Injector Assembly Breakdown, 9004079

\ O

@\

Ref. Part No. Serial Number Description Qty.
9004079 (10346875-10536781 ) Fast Kit, Injector [5680/5700, Fast li+] 1
(Replaced By 9008870)

<

A 1 9004084  (10346875-10536781 ) FaST Kit, Ci, [Inj Rebld, 5680/5700] 1
A 2 9003008  (10346875-10536781 ) FaST Kit, Ci, Injector Seals [FaST II+] 1
A 3 9003009  (10346875-10536781 ) FaST Kit, Ci, Injector Filters [FaST 11+] 1
A 4 1043313  (10346875-10536781 ) Plate Assy, Orifice, 0.0082id, Gray 1
A 5 1039579  (10346875-10536781 ) Plug, Orifice, 0.033, Ss {[FaST II+] 1
A 6 1030444  (10346875-10536781 ) Valve, Check, 0002psi, White, [FaST I1+] 1
A 7 ( ) 1

1030441 10346875-10536781 Valve, Check, 0005psi, Brown, [FaST Il1+]

v - ldentifies an assembly
A - ldentifies parts included in assembly

4-12 5680331178 (08-2012)




BREAKDOWNS

Ref. Part No.
\ 9008870
AV 1 9008750
AA 2 9008848
AA 3 1039579
AA 4 1059250
AA 5 1059876
A 6 9003009
A 7 1030444
A 8 1030441
A 9 1058126
A 10 1057811
A 11 1053564

Fig. 9 — FaST Injector Assembly Breakdown, 9008870

Serial Number

(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~
(10536782~

v — Identifies an assembly

A — ldentifies parts included in assembly

5680331178 (08-2012)

— O N N N N N N N e S

Description

Fast Kit, Injector [5680/5700, Fast lii]
Fast Kit, Ci [Inj Rebld, 5680/5700]
Fast Kit, Seal, Injector, Ci [Fast lii]
Plug, Orifice, 0.033, Ss [Fast li+]
Insert, Venturi, Medium, [Fast lii]
Plate Assy, Orifice, 0.0082id, Gray
Fast Kit, Ci, Injector Filters[Fast li+]
Valve, Check, 0002psi [Fast li+]
Valve, Check, 0005psi [Fast li+]
Housing, Fltr, Upper [Fast lii]
Housing, Flir, Lower [Fast lii]
Housing, Body, Injector [Fast lii]

(3]
<

—_ A A A L e




	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


